Report No.: TERF2412004057E2
Page: 1 of 237

w1y,

ELECTROMAGNETIC EMISSIONS SN
COMPLIANCE REPORT =i

2
s
//\\ N Testing Laboratory

%’
g

“rnyyt W 3702
Applicant: Toshiba Tec Singapore Pte Ltd
2 Ang Mo Kio Street 62, Singapore 569138
Manufacturer: KunShan CC&C Technologies Co., Ltd.

No.9 Building, 3rd Main Street, Kunshan Free Trade Zone,
JiangSu, China 215301

Product Name: USB Dongle

Brand Name: Toshiba Tec Singapore Pte Ltd
Model No.: CL-8822CU

Report Number: TERF2412004057E2

FCC ID: 2BMB2-CL8822CU

Date of EUT Received: N/A, the test results are fully leveraged from test report num-
ber TERF2410003206E2, for more details please refer to sec-
tion 3 in this report.

Date of Test: N/A, the test results are fully leveraged from test report num-
ber TERF2410003206E2, for more details please refer to sec-
tion 3 in this report.

Issue Date: December 25, 2024
AL@\ H W
Approved By i
Aken Huang

We hereby certify that:

The above equipment was tested by SGS Taiwan Ltd. Central RF Lab The test data, data
evaluation, test procedures, and equipment configurations shown in this report were made in
accordance with the procedures given in ANSI C63.10:2013 and the energy emitted by the
sample EUT comply with FCC rule part §15.407.

The results of this report relate only to the sample identified in this report.
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Note:
1 - The remark "*" indicates modification of the report upon requests from certification
body.
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1 GENERAL INFORMATION

1.1  Product Description

Product Name: USB Dongle

Brand Name: Toshiba Tec Singapore Pte Ltd
Model No.: CL-8822CU

Firmware Version: ver.V15

EUT Series No.: P2424025562

Power Supply: 5 Vdc from USB port

Test Software
(Name/Version)

1.2 Modulation & Data Rate

MP tool Version 0.0001.1020.2018

64QAM, 16QAM, QPSK, BPSK for OFDM in 802.11a,11n
Modulation type: 256QAM, 64QAM, 16QAM, QPSK, BPSK

for OFDM in 802.11ac

802.11 a: 6 - 54 Mbps

802.11 n_HT20: up to 144.4 Mbps

802.11 n_HT40: up to 300 Mbps

802.11 ac_VHT20: up to 173.4 Mbps

802.11 ac_VHT40: up to 400 Mbps

802.11 ac_VHT80: up to 866.6 Mbps

Transition Rate:
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1.3  Antenna Designation

Antenna Freq. Peak Antenna
Type (MH2) Ant1/Ant2 1" Gain (dBi)

5150~5250 3.77
5250~5350 1.72
PIFA Ant 1
5470~5725 1.88
5725~5850 1.22
5150~5250 3.3

5250~5350 3.3

PIFA Ant 2
5470~5725 1.53

5725~5850 1.53

Note:

1. Pre-scanned was done on the above antennas, measurements were demon-
strated by using the antenna with the highest gain as the worst case scenarios.

2. Antenna information is provided by the applicant.
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1.4 FCC

Rated Power(Avg) Modulation

Wi-Fi Frequency Range | Channels (dBm) (Worst Case) Technology

5180~5240

802.11a/ 5260~5320
802.11n_HT20/

802.11ac_VHT20 5500~5720
5745-5825

16.32 dBm OFDM

R

22.89 dBm OFDM

—_
N

22.83 dBm OFDM

22.92 dBm OFDM

5190~5230 15.49 dBm OFDM

802.11n_HT40/ 5270~5310 22.79 dBm OFDM

802.11ac_VHT40 5510~5710

22.80 dBm OFDM

N[OOI NN DN On

5755-5795 22.90 dBm OFDM

5210 1 17.94 dBm OFDM

5290 1 17.41 dBm OFDM
5530~5690 3 20.92 dBm OFDM
5775 1 20.85 dBm OFDM

802.11ac_VHT80
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1.5 Test Methodology of Applied Standards

FCC Part 15, Subpart E §15.407
FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01
FCC KDB 662911 D01 Multiple Transmitter Output v02r01
ANSI C63.10:2013

1.6 Test Facility

Report No.: TERF2412004057E2
Page: 7 of 237

Laboratory

Test Site Address

Test Site Name

FCC Designa-
tion number

IC CAB
identifier

SGS Taiwan Ltd.
Central RF Lab.
(TAF code 3702)

No.134, Wu Kung Road, New Taipei
Industrial Park, Wuku District, New
Taipei City, Taiwan.

SAC 1

SAC 2

SAC 3

Conduction 1

Conducted 1

Conducted 2

Conducted 3

Conducted 4

Conducted 5

Conducted 6

TWO0027

No.2, Keji 1st Rd., Guishan District,
Taoyuan City, Taiwan 333

Conduction C

SACC

SACD

SAC G

Conducted A

Conducted B

Conducted C

Conducted D

Conducted E

Conducted F

Conducted G

TWO0028

TW3702

Note: Test site name is remarked on the equipment list in each section of this report as an indica-
tion where measurements occurred in specific test site and address.

1.7 Special Accessories

There are no special accessories used while test was conducted.

1.8 Equipment Modifications

There was no modification incorporated into the EUT.
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2 SYSTEM TEST CONFIGURATION

2.1 EUT Configuration

The EUT configuration for testing is installed on RF field strength measurement to meet
the Commissions requirement and operating in a manner which intends to maximize its
emission characteristics in a continuous normal application.

2.2 EUT Exercise

An engineering test mode (software/firmware) that applicant provided was utilized to ma-
nipulate the EUT into transmit, selection of the test channel, and modulation scheme.

2.3 Test Procedure

2.3.1 Conducted Emissions

The EUT is a placed on a table which is 0.8 m above ground plane. Conducted emissions
from the EUT measured in the frequency range between 0.15 MHz and 30MHz. The
CISPR Quasi-Peak and Average detector mode is employed. The two LISNs provide
50uH/50 ohm of coupling impedance for the measuring instrument. Both lines of the
power mains connected to the EUT were checked for maximum conducted interference.

2.3.2 Conducted Test (RF)

The active antenna port of the unlicensed wireless device is connected to the spectrum
analyzer with attenuator to protect the instrumentation. If a second antenna port is availa-
ble, it is tested at one operating frequency, with other port(s) appropriately terminated, to
verify it has similar output characteristics as the fully tested port.

2.3.3 Radiated Emissions

The EUT is a placed on a turn table. For emissions testing at or below 1 GHz, the table
height shall be 0.8 m above the reference ground plane. For emission measurements
above 1 GHz, the table height shall be 1.5 m. The turn table shall rotate 360 degrees to
determine the position of maximum emission level. EUT is set 3m away from the receiv-
ing antenna which varied from 1m to 4m to find out the highest emission. And also, each
emission was to be maximized by changing the polarization of receiving antenna both
horizontal and vertical. In order to find out the max. emission, the relative positions of this
transmitter (EUT) was rotated through three orthogonal axes and measurement proce-
dures for electric field radiated emissions above 1 GHz the EUT measurement is to be
made “while keeping the antenna in the ‘cone of radiation’ from that area and pointed at
the area both in azimuth and elevation, with polarization oriented for maximum re-
sponse.” is still within the 3dB illumination BW of the measurement antenna.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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2.4  Measurement Results Explanation Example

2.41 Radiated Emission Test Sites For Measurements From 9 kHz To 30 MHz

Radiated emission below 30MHz is measured in a 9m*6m*6m semi-anechoic chamber,
the measurements correspond to those obtained at an open-field test site.

There is a comparison data of both open-field test site and semi-Anechoic chamber, and
the result came out very similar.

2.4.2 For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and atten-
uation factor between EUT conducted port and spectrum analyzer. With the offset compen-
sation, the spectrum analyzer reading level is exactly EUT RF output level.

2.5 Test Configuration

Conduction Setup Conducted Setup

EUT

Adapter

Radiated Setup

EUT

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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2.6  Control Unit(s)

AC Power-Line Conducted Emission Test Site: Conduction C

EQUIPMENT TYPE MFR MODEL NUMBER SERIAL NUMBER LAST CAL. CAL DUE.
8SSA10M13945L1CZ
NB Adapter Lenovo ADLX65YLC3A N/A N/A
88NOF8W
Notebook Lenovo T470 P0001293 N/A N/A

Conducted Emission Test Site: Conducted D

EQUIPMENT TYPE MFR MODEL NUMBER SERIAL NUMBER LAST CAL. CAL DUE.
Notebook Lenovo T14 P0003332 N/A N/A
USB Cable Magic MA-AMF001 P0003332 N/A N/A

Radiated Emission Test Site: SACD

LAST CAL. CAL DUE.
EQUIPMENT TYPE MFR MODEL NUMBER SERIAL NUMBER
(mm/dd/yyyy) (mm/dd/yyyy)
Notebook Lenovo T470 P0001293 N/A N/A
USB Cable DIKE SH-USB 3M N/A N/A N/A
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3 SUMMARY OF TEST RESULT

Note

Report No.: TERF2412004057E2
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FCC Rules Description Of Test Result Note
§15.207 AC PoweEr Ll'ne' Conducted Compliant
mission
) e mission Bandwi omplian
§15.407(e) Emission Bandwidth C liant
Maximum Conducted .
§15.407(a) Output Power Compliant
§15.407(a) Power Spectral Density Compliant
§15.205 . .
§15.200 U”dezﬁzgcﬁf'amd Compliant
§15.407(b)
Transmission in case of .
§15.407(c) Absence of Information Compliant
) ntenna Requiremen omplian
§15.203 Ant Requi t C liant

1. N/S Indicates whether item(s) being newly tested [N] or spot checked [S].
2. Items other than newly tested [N] are leveraged from test report TERF2410003206E2.
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4 DESCRIPTION OF TEST MODES

Report No.: TERF2412004057E2
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4.1 Operating Frequencies
UNII-1 5150 MHz ~ 5250MHz UNII-2A 5250 MHz ~ 5350MHz
20MHz 40MHz 80MHz 20MHz 40MHz 80MHz
Freq. Freq. Freq. Freq. Freq. Freq.
e (MHz) e (MHz) e (MHz) e (MHz) cH (MHz) cH (MHz)
36 5180 38 5190 42 5210 52 5260 54 5270 58 5290
40 5200 46 5230 56 5280 62 5310
44 5220 60 5300
48 5240 64 5320
UNII-2C 5470 MHz ~ 5725MHz UNII-3 5725 MHz ~ 5850MHz
20MHz 40MHz 80MHz 20MHz 40MHz 80MHz
Freq. Freq. Freq. Freq. Freq. Freq.
cH (MHz) cH (MHz) cH (MHz) cH (MHz) cH (MHz) CH (MHz)
100 5500 102 5510 106 5530 149 5745 151 5755 155 5775
104 5520 110 5550 122 5610 153 5765 159 5795
108 5540 118 5590 138 5690 157 5785
112 5560 126 5630 161 5805
116 5580 134 5670 165 5825
120 5600 142 5710
124 5620
128 5640
132 5660
136 5680
140 5700
144 5720
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4.2  The Worst Test Modes and Channel Details
1. The EUT has been tested under operating condition.

2. Test program used to control the EUT for staying in continuous transmitting mode is pro-
grammed.

3. Investigation has been done on all the possible configurations for searching the worst
case. The given UE is pre-scanned among below modes.

Single Multiple
Modulation Transmission Chain Transmission | Transmission

Spatial Spatial

v 802.11a V|ChO [V | Chl Ch2 Ch3 |V 1TX 2TX
'} 802.11 n V| ChO [ V| Cht Ch2 Ch3 1TX v 2TX
v 802.11 ac V| ChO [ V| Cht Ch2 Ch3 1TX V 2TX
802.11 ax Ch0 Ch1 Ch2 Ch3 1TX 2TX
802.11 be Ch0 Ch1 Ch2 Ch3 1TX 2TX

4. Therefore, below summary is the modes of test configuration that yield the highest read-
ing and generate the highest emission chosen to carry out the relevantly mandatory test

items.
CONDUCTED TEST
FREQUENCY AVAILABLE TESTED DATARATE | ANTENNA
MODE BAND (MHz) CHANNEL CHANNEL MODULATION (Mbps) PORT
5180~5240 36 10 48 36,44,48
. 5260~5320 5210 64 52,60,64 oFou . .
5500~5720 10010 144 | 100,116,140,144
5745~5825 1490 165 149,157,165
5180~5240 3610 48 36,4448
802.11n_HT20 5260~5320 5210 04 526084 OFDM MCS0 27X
5500~5720 10010 144 | 100,116,140,144
5745~5825 149 0 165 149,157,165
5190~5230 38 10 46 38,46
5270~5310 54 10 62 54,62
802.11n_HT40 OFDM MCS0 27X
5510~5710 1020 142 | 102,110,134,142
5755~5795 151 10 169 151,159
5210 12 12
802.11ac_VHT80 529 %8 %8 OFDM MCS0 27X
5530~5690 106 to 138 106,122,138
5775 155 155
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FRIESSHERE » IS RS RN 2 B A [EIF AR CREHOOR » A AREAN EIF R R A E e -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/37#* % 7 " %374 A £ Bl % 7 1 & 134 55
e BWREPILPF VDT | 1(886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.com.tw
Member of SGS Group



Report No.: TERF2412004057E2
Page: 14 of 237

TRANSMIT RADIATED EMISSION TEST (BELOW 1 GHz)
AVAILABLE TESTED DATA RATE ANTENNA
MODE FREQUENCY MODULATION
BAND (MHz) CHANNEL CHANNEL (Mbps) PORT
5180~5240 36 to 48 44
5260~5320 52 t0 64 60
802.11a OFDM 6 ch0
5500~5720 100 to 144 116
5745~5825 149 to 165 157
TRANSMIT RADIATED EMISSION TEST (ABOVE 1 GHz)
AVAILABLE TESTED DATA RATE ANTENNA
MODE FREQUENCY MODULATION
BAND (MHz) CHANNEL CHANNEL (Mbps) PORT
5180~5240 36 to 48 36,44,48
5260~5320 52 t0 64 52,60,64
802.11a OFDM 6 cho
5500~5720 100 to 144 100,116,140, 144
5745~5825 149 to 165 149,157,165
5180~5240 36 to 48 36,44,48
5260~5320 5210 64 52,60,64
802.11n_HT20 OFDM MCS0 21X
5500~5720 100 to 144 100,116,140, 144
5745~5825 149 to 165 149,157,165
5190~5230 3810 46 38,46
5270~5310 54 to 62 54,62
802.11n_HT40 OFDM MCS0 21X
n- 5510~5710 102 to 142 102,110,134,142
5755~5795 151 to 159 151,159
5210 42 42
5290 58 58
802.11ac_VHT80 OFDM MCS0 21X
- 5530~5690 106 to 138 106,122,138
5775 155 155

Note:

The field strength of radiated emission was measured as the EUT positioned in different or-
thogonal planes (E1/E2/H) based on actual usage of the EUT to pre-scan the emissions for
determining the worst case scenario.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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5 MEASUREMENT UNCERTAINTY

Test ltems Uncertainty
AC Power Line Conducted Emission +/- 1.54 dB
Output Power measurement +/- 0.97 dB
Emission Bandwidth +/- 1.38 Hz
Conducted emission measurement +/- 0.77 dB
Peak Power Density +/- 0.61 dB
Temperature +/- 0.6 °C
Humidity +/- 3 %
DC / AC Power Source +/- 1 %

Radiated Spurious Emission Measurement Uncertainty

+/- 1.89 dB 9kHz~30MHz
+/- 4.15 dB | 30MHz - 1000MHz
+/- 3.43 dB 1GHz - 18GHz
+/- 3.86 dB 18GHz - 40GHz
+/- 1.89 dB 9kHz~30MHz
+/- 4.02 dB [ 30MHz - 1000MHz
+/- 3.43 dB 1GHz - 18GHz
+/- 3.86 dB 18GHz - 40GHz
+/- 2 dB 33GHz-50GHz
+/- 1.59 dB 50GHz-60GHz
Radiated Spurious Emission | +/- 1.7 dB 60GHz-90GHz
+-  1.64 dB | 90GHz-140GHz
+/- 3.83 dB 140GHz-220GHz

Polarization: Vertical

Polarization: Horizontal

Note:

1. This uncertainty represents an expanded uncertainty expressed at approximately
the 95% confidence level using a coverage factor of k=2.

2. The conformity assessment statement in this report is based solely on the test re-
sults, measurement uncertainty is excluded.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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6 MEASUREMENT EQUIPMENT USED

6.1 Emission from AC power line

AC Power-Line Conducted Emission Test Site: Conduction C

EQUIPMENT TYPE MFR MODEL NUMBER SERIAL NUMBER LAST CAL. CAL DUE.
Coaxial Cable EClab RF-HY-CAB-250 RF-HY-CAB-250-01 03/27/2024 03/26/2025
EMI Test Receiver R&S ESCI 101342 04/29/2024 04/28/2025
SCHWARZBECK
LISN R NSLK8127 973 04/22/2024 04/21/2025
Mess-Elektronik
Pulse Limiter EClab VTSD 9561F-N 485 03/27/2024 03/26/2025
. E3 20923 SGS Ver.9
Test Software audix e3 (C) N.C.R N.C.R

6.2 Condcuted Measurement

Conducted Emission Test Site: Conducted D

EQUIPMENT TYPE MFR MODEL NUMBER SERIAL NUMBER LAST CAL. CAL DUE.
Attenuator Woken WATT-218FS-10 RF19 11/15/2023 11/14/2024
Attenuator Woken WATT-218FS-10 RF19 11/14/2024 11/13/2025
Attenuator Woken WATT-218FS-10 RF20 11/15/2023 11/14/2024
Attenuator Woken WATT-218FS-10 RF20 11/14/2024 11/13/2025

DCBlock PASTERNACK PE8210 RF153 11/15/2023 11/14/2024
DCBlock PASTERNACK PE8210 RF153 11/14/2024 11/13/2025
Power Meter Anritsu ML2496A 2138002 08/28/2024 08/27/2025
Power Sensor Anritsu MA2411B 1911390 08/28/2024 08/27/2025
Power Sensor Anritsu MA2411B 1911398 08/28/2024 08/27/2025
Spectrum Analyzer KEYSIGHT N9010B MY60240506 06/17/2024 06/16/2025
. Radio Test
Test Software SGS Taiwan Ver.21 N.C.R N.C.R
Software
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6.3 Radiated Measurement

Radiated Emission Test Site: SACD
LAST CAL. CAL DUE.
EQUIPMENT TYPE MFR MODEL NUMBER SERIAL NUMBER
(mm/dd/yyyy) (mm/dd/yyyy)
3m Site NSA SGS 966 chamber D N/A 04/30/2024 04/29/2025
Active Loop
COM-POWER AL-130R 10160105 12/04/2023 12/03/2024
Antenna
Broadband
Antenna SCHWARZBECK VULB 9168 9168-617 12/14/2023 12/13/2024
Horn Antenna Schwarzbeck BBHA9120D 1341 05/30/2024 05/29/2025
Horn Antenna Schwarzbeck BBHA9170 184 12/28/2023 12/27/2024
Spectrum Analyzer KEYSIGHT N9010A MY57120200 04/03/2024 04/02/2025
Attenuator Woken WATT-218FS-10 RF17 11/15/2023 11/14/2024
Band Rejection . i
Filter Micro-Tronics G015 RF198 11/15/2023 11/14/2024
Band Rejecti
an F”i Jeerc ron Micro-Tronics GO16 RF199 11/15/2023 11/14/2024
Band Rejecti
an F”etfrc ron Micro-Tronics G021 RF200 11/15/2023 11/14/2024
EMC106-SM-SM-
Coaxial Cable Huber+Suhner 2200 150703 11/15/2023 11/14/2024
Coaxial Cable Huber+Suhner RG 214/U W21.01 11/15/2023 11/14/2024
Highpass Filter R&S HPF7.0 RF174 11/15/2023 11/14/2024
Lowpass Filter Woken EWT-56-0019 RF173 11/15/2023 11/14/2024
Pre-Amplifier EMC Instruments EMC12630SE 980273 11/15/2023 11/14/2024
Pre-Amplifier EMC Instruments EMC18405SEE 980881 11/15/2023 11/14/2024
Pre-Amplifier EMC Instruments EMC9135 980234 11/15/2023 11/14/2024
E3 20923 SGS Ver.9
Test Software audix e3 (C) er N.C.R N.C.R

NOTE: N.C.R refers to Not Calibrated Required.
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7 CONDUCTED EMISSION TEST

7.1  Standard Applicable

Report No.: TERF2412004057E2

Page: 18 of 237

Frequency range within 150 kHz to 30 MHz shall not exceed the Limit table as below.

Limits
Frequency range (dBuV)
MHz Quasi-peak Average
0.15t0 0.50 66 to 56 56 to 46
0.50t0 5 56 46
5to 30 60 50

Note

1.The lower limit shall apply at the transition frequencies
2.The limit decreases linearly with the logarithm of the frequency in the range 0.15 MHz to 0.50 MHz.

7.2  EUT Setup:

1. The conducted emission tests were performed in the test site, using the setup in accord-
ance with the ANSI C63.10:2013.

2. The AC/DC Power adaptor of EUT was plug-in LISN. The EUT was placed flushed with

the rear of the table.

3. The LISN was connected with 120Vac/60Hz power source.

7.3 Test SET-UP

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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7.4 Measurement Procedure

4. The EUT was placed on a table which is 0.8m above ground plane.

Maximum procedure was performed on the six highest emissions to ensure EUT compli-
ance.

6. Repeat above procedures until all phases of power being supplied by given UE are com-
pleted.

7.5 Measurement Result

Note: Refer to next page for measurement data and plots.
Note2: The test data reveals the worst-case results that closest to the limit.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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AC POWER LINE CONDUCTED EMISSION TEST DATA

Report Number :TERF2410003206E2 Test Site :Conduction C
Test Mode 5G Test Date  :2024-11-04
Power :120V/60HZz Temp./Humi :21.1°C/61%
Probe L1 Engineer :Jacky Chen
80L-ew.rel (dBuv)
o
50 |
) M |
40 | gg 3 %W%WW1
p b
30 T
20
10
Gt.'|.15 0.2 0.5 1 2 5 10 20 30
Frequency (MHZz)
Freq. Detector Spectrum Factor Actual Limit Margin
Mode Reading Level FS
MHz PK/QP/AV dBuV dB dBuV dBuV dB
0.156 Average 31.80 10.65 42.45 55.65 -13.20
0.156 QP 40.90 10.65 51.55 65.65 -14.10
0.183 Average 26.30 10.65 36.95 54.33 -17.38
0.183 QP 34.20 10.65 44.85 64.33 -19.48
0.198 Average 26.00 10.65 36.65 53.71 -17.06
0.198 QP 33.20 10.65 43.85 63.71 -19.86
0.535 Average 18.90 10.62 29.52 46.00 -16.48
0.535 QP 28.40 10.62 39.02 56.00 -16.98
0.595 Average 25.30 10.63 35.93 46.00 -10.07
0.595 QP 33.00 10.63 43.63 56.00 -12.37
17.661 Peak 29.88 11.12 41.01 60.00 -18.99
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Report Number :TERF2410003206E2 Test Site :Conduction C
Test Mode :5G Test Date  :2024-11-04
Power :120V/60Hz Temp./Humi :21.1°C/61%
Probe ‘N Engineer :Jacky Chen

80 Level (dBuW)

T

&0

50

40

30

20

10

Gt.'l.15 0.2 0.5 1 2 5 10 20 30
Fregquency (MHz)
Freq. Detector Spectrum Factor Actual Limit Margin
Mode Reading Level FS

MHz PK/QP/AV dBuVvV dB dBuV dBuVv dB
0.163 Average 20.20 10.66 30.86 55.30 -24.44
0.163 QP 33.90 10.66 44 .56 65.30 -20.74
0.182 Average 26.10 10.65 36.75 54.42 -17.66
0.182 QP 35.50 10.65 46.15 64.42 -18.26
0.252 Peak 35.93 10.64 46.56 61.69 -15.12
0.564 Average 24.80 10.61 35.41 46.00 -10.59
0.564 QP 31.60 10.61 42.21 56.00 -13.79
0.627 Average 23.70 10.62 34.32 46.00 -11.68
0.627 QP 30.00 10.62 40.62 56.00 -15.38
17.661 Peak 33.51 11.12 44.63 60.00 -15.37
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8 EMISSION BANDWIDTH MEASUREMENT

8.1

Standard Applicable

There is no limit bandwidth for U-NII-1, U-NII-2-A and U-NII-2-C.
The minimum of 6dB Bandwidth measurement is 0.5 MHz for U-NII-3.

8.2

8.3

no

7.
8.

Test Setup

EUT Attenuator SPA

Measurement Procedure

Place the EUT on the table and set it in transmitting mode.
The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules.

Remove the antenna from the EUT and then connect a low loss RF cable from the An-
tenna port to the spectrum analyzer.

3.a. 26dB Band width Measurement: Set the spectrum analyzer as 1% of emission BW
Sweep=auto,
Detector = Peak,
Trace Mode = Max Hold,
Manually readjust RBW until the RBW/EBW ratio is 1% based on EBW as ob-
served on the result of pre-sequence measurement.

3.b. Mark the peak frequency and —26dB (upper and lower) frequency.

Repeat the procedures as list above until all test default channels (low, middle, and high)
are completed.

Minimum Emission Bandwidth for the band 5.725-5.850GHz

a. Set the spectrum analyzer as

RBW = 100 kHz,

VBW = 3*RBW,

Span = large enough to capture all products of the modulation process,
Detector=Peak,

Sweep=auto

b. Mark the peak frequency and —6dB (upper and lower) frequency.
For 99% Bandwidth: Set the spectrum analyzer as

RBW = 1%,

VBW = 3*RBW,

Span = large enough to capture all products of the modulation process,
Detector=Sample,

Sweep=auto.

Turn on the 99% bandwidth function, max reading.
Repeat above procedures until all frequency of interest measured was complete.
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8.4 Measurement Result

8.4.1 FCC Occupied Bandwidth

802.11a_Cho0 802.11n_HT20_Ch0
Freq. ZBGSVB 10 Log (B) Freq. ZBGSVB 10 Log (B)
(MHz) (MHz) (dB) (MHz) (MHz) (dB)
5180 18.40 12.650 5180 19.14 12.820
5220 18.44 12.660 5220 19.41 12.880
5240 18.31 12.630 5240 19.15 12.820
5260 18.36 12.640 5260 19.13 12.820
5300 18.38 12.640 5300 19.28 12.850
5320 18.23 12.610 5320 19.20 12.830
5500 18.30 12.620 5500 19.27 12.850
5580 18.34 12.630 5580 19.22 12.840
5700 18.28 12.620 5700 19.24 12.840
5720(U-NII 2C) 14.12 11.500 5720(U-NIl 2C) 14.62 11.650
5720(U-NII 3) 412 6.150 5720(U-NII 3) 4.62 6.650
802.11a_Cho0 802.11n_HT20_Ch0
B B
Freq. %dw 10 Log (B) Freq. GBdW 10 Log (B)
MH MH
(MHz) g | (@8 (MH) N
5745 16.34 12.130 5745 17.27 12.370
5785 16.21 12.100 5785 17.64 12.460
5825 16.35 12.140 5825 17.61 12.460
802.11a_Cho0 802.11n_HT20_Ch0
Freq. MeFarsel;red Limit Freq. MeFarse:red Limit
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5240 5248.18 < 5250 5240 5248.83 < 5250
5745 5736.81 > 5725 5745 5736.40 > 5725
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802.11n_HT20 Ch1 802.11n_HT40_Ch0
26d8 10 Log (B) Freq. 26dB

BW dB (MHz) BW
(MHz) (dB) (MHz)

5180 19.20 | 12.830 5190 4033 | 16.060
5220 19.33 | 12.860 5230 4004 | 16.020
5240 19.23 | 12.840 5270 4198 | 16.230
5260 19.26 | 12.850 5310 4066 | 16.090
5300 19.38 | 12.870 5510 4054 | 16.080
5320 1920 | 12.830 5550 4038 | 16.060
5500 1919 | 12.830 5670 4154 | 16.180
5580 1935 | 12.870 5710(U-NIl 2C) 3561 | 15.520
5700 1927 | 12.850 5710(U-NIl 3) 561 | 7.490
5720(U-NIl 2C) 1455 | 11.630 802.11n_HT40_Ch0
5720(U-NIl 3) 455 | 6580 6dB
802.11n_HT20_Ch1 Freg. gw |10Log(B)
(MHz) (dB)
8B 110 Log (B) (MHz)

Bw | dé’) 5755 33.87 | 15.300
(MHz) 5795 35.15 | 15.460
5745 17.05 | 12.320
5785 1753 | 12.440 802.11n_HT40_Ch0

Freq.
(MHz)

10 Log (B)
(dB)

Freq.
(MHz)

5825 17.55 12.440 Measured .

Freq. Freq Limit

MHz | MHz

802.11n_HT20_Ch1 (VMHz) (MHz) (MHz)
. Measured Limit 5230 5248.06 | <5250
% Freq. | 5755 | 5737.07 | > 5725

(MHz) (MHz) (MHz)

5240 5248.83 | <5250
5745 5736.40 | > 5725
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802.11n_HT40_Ch1 802.11ac_VHT80_Ch0
26dB 10 Log (B) Freq. 26dB
BW dB (MHz) BW
(MHz) (dB) (MHz)
5190 40.76 | 16.100 5210 7933 | 18.990
5230 20.77 | 16.100 5290 8013 | 19.040
5270 4109 | 16.140 5530 80.28 | 19.050
5310 4014 | 16.040 5610 80.08 | 19.040
5510 2062 | 16.090 5690(U-NIl 2C) 7536 | 18.770
5550 2502 | 16.530 5690(U-NI 3) 536 | 7.290
5670 4091 | 16.120 802.11ac_VHT80_Ch0
5710(U-NIl 2C) 3523 | 15470 6dB
Freq.
5710(U-NIl 3) 523 | 7.190 (h;f_ﬂ) sw |10 '(':g)(B)
802.11n_HT40_Ch1 (MHz)
5775 7266 | 18.610
6de3 10 Log (B)
Mhz) | (9B 802.11ac_VHT80_Ch0
5755 3517 | 15.460 Freq, | Measured [ L
5795 3471 | 15.400 | Freq.
(MHz) (MHz) (MHz)
802.11n_HT40_Ch1 5210 | 524727 | <5250

Measured . 5775 5737.80 > 5725
Freq. Limit

Freq.
(MHz) (MHz) (MHz)

5230 5248.03 | <5250
9755 573712 | > 5725

Freq.
(MHz)

10 Log (B)
(dB)

Freq.
(MHz)
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802.11ac_VHT80_Chf1

Freq.
(MHz)

26dB
BW
(MHz)

10 Log (B)
(dB)

5210

80.07

19.030

5290

80.08

19.040

5530

79.93

19.030

5610

80.06

19.030

5690(U-NIl 2C)

75.02

18.750

5690(U-NIl 3)

5.02

7.010

802.11ac_VHT80_Ch1

Freq.
(MHz)

6dB
BW
(MHz)

10 Log (B)
(dB)

5775

72.70

18.620

802.11ac_VHT80_Ch1

Freq.
(MHz)

Measured
Freq.
(MHz)

Limit
(MHz)

5210

5247.39

< 5250

5775

5737.53

> 5725

Report No.: TERF2412004057E2
Page: 26 of 237

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FRIESSHERE » IS RS RN 2 B A [EIF AR CREHOOR » A AREAN EIF R R A E e -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be

prosecuted to the fullest extent of the law.

SABBEAERRF AT

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/37#* % 7 " %374 A £ Bl % 7 1 & 134 55

t(886-2) 2299-3279

f(886-2) 2298-0488

WWW.SgS.Com.tw
Member of SGS Group



802.11a_20MHz_Chain0_5180MHz

Report No.: TERF2412004057E2
Page: 27 of 237

802.11a_20MHz_Chain0_5260MHz

ﬁ Fiequency 0 o

et Frequarney

ot Frequarney

e |
SAE00M000 BH: | thi

| oo
GF Sl

0000 WHE
(=FT

W van

Fieq Crisel
Az

Frequeney
|
5. 220000000 GHr. It g

30,000 MHz.

GF B

0000 WHE
(=FT

W van

Fieq Crisel
OHz

I

|Spectum Ansryzer 1 Vo
| Decipies B
KEYSIGHT Frpul 3F TUZINE M XNE T EweRdn  (Cerr Py S RGN0 GH
I 3 Gas 01 R ]
i M e PO AL It 51 MFGanio  Faoo S o
o
iy 1 it Ll Offset 1,50 08
e Dir 10048 Rl Ukt 50.00 SBm
Contor 51800 5K e EW ER08V B Span 30 Wz
aftas EW 22000 Kz Semep 1.0 ms {1001 pis)
3 Meincs ||
e ]
16378 WHz Tota Pl 217 dEm|
| Trimsmé Freq Erter FFr ey ol OEW Fowes T
| B Barchwidh 140 B T
| e omE w wr|
@9 ?NER LN - i ¥4
802.11a_20MHz_Chain0_5220MHz
|Spectum Ansryzer 1 Vo
| Decipies B
KEYSIGHT Frpul 3F TUZINE M XNE T EweRdn  (Cerr Py 5 200000 EH
I 3 Gas 01 |egcad 1310
i M e PO AL It 51 MFGanio  Faoo S o
o
iy 1 it Ll Offset 1,50 08
e Dir 10048 Rl Ukt 50.00 SBm
| |
T
Contor 532000 5K e EW ER08V B Span 30 Wz
aftas EW Z20.00 Kz Semep 1.0 ms {1001 pis)
3 Meincs ||
e R
16574 WHz Tota Pl 21948m|
| Trimsmé Freq Erter ZaBa ol OEW Fowes W
| B Barchwidh 1844 A B T
| e omE w wr|
€50 ?EEE Fah
802.11a_20MHz_Chain0_5240MHz
|Spectum Anstyzer 1 s |
|Cecupies Y
KEYSIGHT il 3F TUI0E MR XE T EweRdn  (Cerr Fog. 5 24000000 GHE
Ik S Ge 01 |egcad 1310
i i e POQRE It 5) MEGaN:io  Faoo S o
s i
16 I i Wkr1 5248162818 Grie]
D 100 08 Rl Vakos 50.00 cBm .87 aBmy:
Contor 52400 5K g EW ER08V B Span 10 Wbz
|aftas EW 22000 Kz Semep 1.0 ms {1001 prs)
I Mencs ||
T
| 16.368 WHz Total Pl 220 dEm|
| Trimé Freq Erter M ol EW Fowes WL
1% cB Banchwicth 1M EL:] i)
| e omE D |
®o M ?NER =y o i £ |

Fieq Cffsel

CorterFregiensy [[eqpees |
| Saoonoe ||

Span
30.000 Mz

CF St
A0 WH

| auin

W M

aHz

;mmg&mn ﬁ Fguency 0|15
| WERE T AR e T —
I 35 a1 [enaont 1310 CerbrFreqency | cetings
i M P Aot it (51 MEGan:Lon Pt 2 ko SE0000 G |
s i |
1 fint Ll Ot 14,5008 | sun00mez
Rl Ukt 50.00 SBm e
3000000 WHz
==
W wan
Fieq Cffsel
s
Contor 52000 5K e EW ER08V Span 30 Wz
|aRes BW 720,00 kHz Sornap 1.0 ms 1201 pis)
I Mencs ||
S
16.382 WHz Total Pl 235 08m|
| Trismé Freq Erter EACEE ol OEW Fowes WL
1% cB Banchwicth L3 EL:] i)
| e ome e |
' e ' ? - TR e E £l
802.11a_20MHz_Chain0_5300MHz
|Spectnim A 1 T | it
R B e o
KEYSIGHT ol 5F RUZN0 MeaNE T EwgRan  Cer Py S G00NOTGHE |
I 35 a1 ot 110 CerbrFreqency | cetings
i M iy Frog Ak: It (5) MFGan:Lw  Flso st kono SI00000GH: |
- =7
1y " it Lyl Offuet 11,50 48 o001
Th0dE Rl Ukt 50.00 SBm e
1 1 300000 WHz
| | (=F
| 1 I [
| Fieq Cffsel
s
Contor 5000 5K e EW ER08V B : Span 30 Wz
|aRes BW 72000 kHz S 1.0 s {1001 o]
I Mencs ||
S
16353 Total Pl 21208m|
| Trimsmé Freq Erter BRI ol OBW Fowes HEH|
| cB Banchidh L% T add Sho0dl)
| e omE I |
' e ‘ ? ERrE: T TR ol E £
802.11a_20MHz_Chain0_5320MHz
|Spectnim A 1 T | it
R B e o
KEYSIGHT ol 5F RUZN0 MeaNE T e Ran  Cer Py S DE0N0TEHE |
N i e o1 [EagHon 110 ‘EWF Rty [\ Setings
i M iy Frog Ak: It (5) MFGan:Lw  Flso st kono STM000GH: |
- =7
1y " it Lyl Offuet 11,50 48 o001
Th0dE . Rl Ukt 50.00 SBm e
1 300000 WHz
| (=F
1 L
| Fieq Cffsel
1 s
Contor 512000 5K e EW ER08V B : Span 30 Wz
|aRes BW 720.00 kHz S 1.0 s {1001 s
I Mencs ||
S
16.502 iHz Total Pl 228 dEm|
| Transmit Freq Enr ELTETE 0l OEW Fowse Ed
| cB Banchidh LFail] add Sho0dl)
| e omE I |
' e ‘ ? ez ol E £

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FrIESS A ISR E BN B BT RN IR E IR OOR - AR REAN T EHT T - A E 13 -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be

prosecuted to the fullest extent of the law.

SGS Taiwan Ltd.
SABBEAERRF AT

1(886-2) 2299-3279

No0.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#7#* % 7

f (886-2) 2298-0488 WWW.SgS.com.tw

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues

RERATAAEFFT LB 134 5

Member of SGS Group



802.11a_20MHz_Chain0_5500MHz

|Specium Anshyzer 1 I | S
:xﬂwmr i a Frequney
KEYSIGHT rpul 3F TPUI0E MR NE T EweRdn  (CenerFeq SOWMINGHE | ——
I 35 a1 [t 110 CerbrFreqency | setings |
] MmAEC  FoIAdtEs) MEGan:io  Faoo S o SE0000 e ||
L i |
DL 1 i Ll et 14,50 08 | woomes
awDir 10008 Rl Ukt 50.00 SBm e
300000 WHz
(=F
W wan
1 Fieq Offsel
L oz
Contor 54000 5K e EW ER08V B : Span 30 Wz
|aRes BW 720,00 kHz S 1.0 s {1001 o]
I Mencs ||
Total Powel 2.1dEm|
T3RRE ol OBW Fowes WEH|
AT B Jto0a8|
gl | v o e n
' | ‘ ? A e E £
802.11a_20MHz_Chain0_5580MHz
|Specium Anstyzer 1 | ]
34;"'35»“' i + ﬁ Frequancy 9 -
KEYSIGHT Frpul 3F TRUI0E M NE g EweRdn  (CenerFaog SSMMMNGHE | ——
I B a1 [enaont 110 Corter Fieqency | catings |
[ N e Frog Ak: nt (5) MFGan:Lw s s kono SE000GH: |
- S
0 1 i Ll et 14,50 08 000z
e Dir 10048 Rl Ukt 50.00 SBm e
300000 WHz
(=FT
W van
Fieq Crisel
T Hz
Contor 54800 5K e EW ER08V B Span 30 Wz
|8Res BW 720.00 kHz Soruap 1.0 ms {1201 pis)
3 Meincs ||
e R
16.578 WHz Tota Pl Z4uEn)|
| Trimsmé Freq Erter a7 ol OEW Fowes WA H|
|3 cB Barchvidh T8 W B St a8
| e omE - R w s
@9 ?uEE i - i ¥4
802.11a_20MHz_Chain0_5700MHz
|Specium Anshyzer 1 I | S
:xﬂwmr i a Frequney
KEYSIGHT rpul 3F TPUI0E MR NE T EweRdn  (CenerFeq STMINGHE | ——
I 35 a1 |emaoat 110 CerbrFreqiency |\ cetings |
] MmAEC  FoIAdtEs) MEGan:io  Faoo S o SN e ||
= S
DL 1 i Ll et 14,50 08 00z
awDir 10008 Rl Ukt 50.00 SBm e
300000 WHz
. (=F
W wan
Fieq Cffsel T
\OHz
Contor 57000 5K e EW ER08V B : Span 30 Wz
|aRes BW 720,00 kHz S 1.0 s {1001 o]
I Mencs "
Total Pl 1.1 dzm)|
2R ol OB Fower ELE
TR B Ere
| e oomE e vl
LRSS M dl o i ¥4

Report No.: TERF2412004057E2

Page

802.11a_20MHz_Chain0_5720MHz

: 28 of 237

&

|Spectnim A 1 )
.x;ﬁwm' U | Py o]
KEYSIGHT Frpul 3F TUINE M XNE T FweRdn  (Cerr Py ST2000N00 EH I e
I B a1 [emaont 110 Corter Freency | catings
i iy Frog Ak: nt (5) MFGan:Lw s s kono STA0NO0GH: |
. |
0 1 i Lyl et 1,5 08 | oo
s Rl Viahst 30.00 cBm. o
0000 WHE
(=FT
W Man
Fieq Crisel
Az
Contor 572000 5K e EW ER08V B Span 30 Wz
8Rs W 220,00 kHz Foreep .00 ms {1001 prs)
3 Meincs ||
T
16,563 WHz Tord Pl 21948m|
| Trisimé Freq Erter AT ol OEW Fowes W
| B Barchwidh T4\ e gtc0a|
G w wr|
' e ‘ ? AATPU | [ i £
802.11a_20MHz_Chain0_5745MHz
|Specium Anshyzer 1 I | i T
R o+ o e
KEYSIGHT Fml 3F MU A NE TP Rin oo Fog STASONNIEHE |
I 35 a1 {emaont 110 CerbrFreqency | Setings
i M iy Frog Ak: It (5) MFGan:Lw  Flso st kono SHRNO0GH: |
e i |
16 I it Ll Otk 11,50 88 Wkri 5.796813812 Bre] s oot
.08 bl 18
100dE Rl Vakos 50.00 cBm 1.08 GE“I:CFSM
1 1 3000 WHE
| (=F
i W v
Fieq Cffsel
s
Contor 574500 5K e EW 0080z : Span 30 Wz
|#Ras EW 100.00 kHz M!.ﬁmﬂmiﬁf
I Mencs ||
S
16,35 MHz Tordl Pl 227 dEm|
| Transmit Freq Enr BIBEE ol OBW Poiwer ELE
1% B Banchwicth 183 s EL:] o8|
| e omE Cw |
' e ‘ ? AP e E £
802.11a_20MHz_Chain0_5785MHz
|Specium Anstyzer 1 | ]
34;"'35»“' i + ﬁ Flequency v -
KEYSIGHT Frpul 3F TUZINE M XNE T FweRun  (Cerr Fon S TASEN00 EH I e
I B a1 [enapo 1 Corber Freqency | catings
i iy Frog Ak: nt (5) MFGan:Lw s s kono STESDOO0GH: |
- =
0 1 i Lyl et 1,5 08 000z
s Rl Viahst 30.00 cBm. o
1 0000 WHE
| (=FT
! T
Fieq Crisel
Az
Contor 578500 5K e EW 20080 Bz Span 30 Wz
|#Ras EW 100.00 kHz Serwep 2.5 ms (1001 pia)
3 Meincs ||
16,357 MHz Tord Pl 224 dEm|
| Trimsmé Freq Erter FITe ol OEW Fowes EEE
| B Barchwidh J21 W B 0|
| e oome " wr|
@9 ?uRE i i £

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FrIESS A ISR E BN B BT RN IR E IR OOR - AR REAN T EHT T - A E 13 -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be

prosecuted to the fullest extent of the law.

SG
By LT T

S Taiwan Ltd.

piRaF

1(886-2) 2299-3279

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues

Www.sgs.com.tw

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/37# % 7 % & 57+ 2 £ Fl % 7 1§ 134 35
f (886-2) 2298-0488

Member of SGS Group



Report No.: TERF2412004057E2
Page: 29 of 237

802.11a_20MHz_Chain0_5825MHz 802.11n_20MHz_Chain0_5220MHz
B[ e 5 ety B[ rr 1|
: KEYSIGHT fpil 5F PUTI00 M NE  TgEwoRan  [er Fos 5 26000000 SHE :

HL

oot Py |y | o G gt 10 Corker Frecpeny || sops
SEEOO0GH: | i i iy Frog Ak: nt (5) MFGan:Lw s s kono (52000000 B |
i | . —i
e 1Grp ‘| i Ll Offuct 11,50 48 | oo
e e Dir 10048 ) Rl Ukt 50.00 SBm e
300000 Hz 300000 WHz
| | | = puin (=FT
S | i L
\ Fieq Ofse Fieq Cffsel
DHe DHe
Contor 542500 5K g EW 0080z : Span 10 Wbz Contor 532000 5K e EW ER08V B Span 30 Wz
aftas EW 10000 KHz Semep 2.2 s {1001 pis) aftas EW Z20.00 Kz sa_ugmmﬂmgf
I Mencs || 3 Meincs ||
. e R
Total Pl 220 dEm| 17533 Wz Tota Pl 151 d2m|
ol OBW Poiwer WEH| | Trismé Freq Erter BO0AIN 5 ol OBW Poiwer WEH|
| e | B Barchwidh 1241 M B St a8
| e omE D | | e omE - wr|
w9 ?uER = G i #a | @9 ?EEE LN - i ¥4
802.11n_20MHz_Chain0_5180MHz 802.11n_20MHz_Chain1_5220MHz
e B e B e s O] e
|KEVSIGHT Fpit 3F UZND A UE TR ENRi  DerFer s OONNEE [ KEVSIGHT Fput 3F TUIE MR XE T EweRdn  (Cerr Fog. 5 2500000 GH (s
| P G o7 Ievaprcas 110 Cerbr Freqiency | Sebings | i e 01 Iewaprcas 110 CerbrFreqincy | Setings
i g i P Aot It (51 MEGaN L Pano B4 kond (2150000000 B | M P Aot it (51 MEGan:Lon Pt 2 ko (SZEON0000 B |
s ——— I i 1
 Span Epan
il 1 it Lol et 1,50 08 | 000z i i it Ll Offuet 14,5008 | 000 ez
w0 10048 el Uhoe 30.00 S8m e e Dir 10048 ) Rl Ukt 50.00 SBm e
300000 Hz 3000000 WHz
= puin ==
W W w0
Fieq Ofse | ! ! | ! | | Fieq Ofse
DHe oHe
W
Contor 51800 5K g EW ER08V B Span 10 Wbz Cone 220G e EW ER08V Span 30 Wz
|aftas EW 22000 KHz Semep 1.0 ms {1001 prs) aftas EW 22000 Kz Semep 1.0 ms {1001 pis)
I Mencs || I Mencs ||
e T e
| T7.543 Wz Total Pl 151 dzm| TT5ATIHE Total Pl 152 Em|
| Transmit Freq Ener 0307V Sl DBW Fous wE| | Transmit Freq Ener BRI ol QW Fower |
| ol Barchuidh 8140 B 46008 | B Barchwidh 1555 B Jto0as|
e () ey o - T A el (7 e e - T WA
®o - ? AR = G i #a | @M ?EER S o i £ |
802.11n_20MHz_Chain1_5180MHz 802.11n_20MHz_Chain0_5240MHz
e O e B e s O] e
|KEVSIGHT Fpit 3F UZND A UE TR ENRi  DerFer s OONNEE [ KEVSIGHT Fpit 3F TUINE M XE T EweRdn  (Cerr Fog. 5 2400000 GHE s T
| R G o7 Ievaprcas 110 Center Fieqency | eqtings | I e 07 Iewaprcas 110 Center Fieqency | eqtings
i Mg el Frog Ak nt (5) MEGan:lm  Faso St hon 150000000 B | Mg i Frog Ak: It (5) MFGan:Lw  Flso st kono 240000000 B |
s — s —
 Span rr———— i
1588 1 et L Ot 1,528 | oo 1a I G E ket §.248025689 GHel) 0 oo
i .29 aBmj;
w0 10048 el Uhoe 30.00 S8m e d L::mnnuu Rl Ukt 50.00 SBm : : B i
1 000000 WHE b i T 1 1 1 000000 WHE
| = puin | (=F
| 5 T ' | T
Fieq Ofse Fieq Offse
DHe oHe
iz i
Contor 51800 5K g EW ER08V B Span 10 Wbz Contor 52400 5K e EW ER08V B Span 30 Wz
|aftas EW 22000 KHz Semep 1.0 ms {1001 prs) aftas EW 22000 Kz sa_ugmmjmigf
I Mencs || I Mencs ||
e R . T . .
| TT5ATIHE Total Pl 151 dzm| 17558 WHz Total Pl 154 tEm|
T Freq Ermer 96T ol EW Fowes WL | Trimsmé Freq Erter 783 ol OBW Fowes T
i 1820\ ] gt onas| | B Barchuidh 1815 « Jto0a8|
e [ ey e - T A e [ ey oo - T LVl
®o M ?uER = G i #a | @M ?RER S o i £ |

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FRIESSHERE » IS RS RN 2 B A [EIF AR CREHOOR » A AREAN EIF R R A E e -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format

documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. ~Attention is drawn to the limitation of liability, indemnification and jurisdiction issues

defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The

Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot

be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be

prosecuted to the fullest extent of the law.
SGS Taiwan Ltd.

SABBEAERRF AT

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/37# % 7 % & 57+ 2 £ Fl % 7 1§ 134 35
t(886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.com.tw
| Member of SGS Group




802.11n_20MHz_Chain1_5240MHz

MECNE Mg EnaRan  [CenerFay
s 01 e ]
Frog Ref: It (51 MEGIn:Low o St hong

Fit Lyl Offsct 11,50 48 ikrt 5.248833121 GHg)
Rl Vakos 50.00 cBm -5.93 ol
| '
Contor 52400 5K e EW ER08V Span 30 Wz
aRs W 220,00 bz Formep .00 ms {1001 prs)
I Mencs ||
S
7555 1Mz ot Panel 153 02m|
i Freq Ermer HER ol OEW Fower Wk
i 12210y it atc0ca)
Il [ v e - T 7
. e ' ? A e E £

802.11n_20MHz_Chain0_5260MHz
ey

KEYSIGHT rpul 3F uINe  MMNE

Trg.FreeRan [Cerdar Fiog 5 266000000 SHE
B e Gae On

|egoas 170

M e Foo ARt It 151 MFGam:Lon  Piatio it hene
w
iy 1 it Ll Offset 1,50 08
A#Dir 10008 Rl Viahst 30.00 cBm.
| |
I
1%, |
_ !
Center 528000 GHz #idko EWES000 RH2 Span 3 NHz
|8Res BW 72000 kHz Snsp 1.0 m {1001 o]
I Maincs. ||
S
17.558 WHz Tord Pl 220 4Em|
| Trismé Freq Erter TRZEENE ol OEW Fowes WA
|3 B Barchwich 1513 W B 460068
| e oomE - wr|
' e ‘ ? CE- BT TR (L) E £

802.11n_20MHz_Chain1_5260MHz

|Specium An, 1
et ¥

|KEYSIGHT Foi aF PUZ0 M NE TG EwiRn  [Cenr Fog. S 26000000 BT
Ik S Gae 1 |egcad 1310
i i e Foo et It 151 MFGam:Lon  Fadio it hene
s
il 1 i Lol et 14,50 08
A#Dir 10008 Rl Vahst 50.00 cBm.
| |
- i
i |
i I
|
i | | |
Center 526000 GHz #icko EWES000 hH2 Span 3 NHz
|aRes BW 72000 kHz Svep 1.0 s (1001 s
I Mencs ||
i
7543 MHz Tordl Pl Z2adEm|
| Trimsimé Freq Erter AT ol OBW Fowes TN
1% B Banchwicth 1520 il i)
| e omE e |
. e ' ? =TaTA e E £

ﬁ Frqny v

Center Fieqency | eqtings |
240000000 B |

3000 Mz

GRS
2000 WHE

==

W wan

Fieq Cffsel

s

ﬁ Fequercy 0]

Center Fieqency | eqtings |

S

3000 Mz
CF B
3000 WHE
(=F

W wan
 Fieq Offsel
s

Report No.: TERF2412004057E2
Page: 30 of 237

802.11n_20MHz_Chain0_5300MHz

4 @] e

IGHT Fput 3F puZnn M NE

i [Catier Faoq. 5 360009000 SHE
B -

| 170
Frano 5 hong

Center Fieqency | cqtings

g et Froq Rk It (51 {5.300000000 GHr

fint Lol Ot 14,50 08 | sun00mez

e

| ! 3000 WHe
I T | | =l
1 | | W a0

! | Fieq Offse
1 s

Cortr 530000 GH igo B BRI

Span 1 MHz
|aRes BW 72000 kHz Svsp 1.0 s {1001 s
I Meincs. ||
e
11558 MHz Tt Pl 2154Em)|
| ransmét Freq Emer WA apl OB Fowss @
| cB Banchidh W add Sho0dl)
(D mevm o - e vl
. e ' ? 1AM e E o)

802.11n_20MHz_Chain1_5300MHz _
Exmg‘mn e ﬁ Fiequeney v < |

|KEYSIGHT Foi aF PUZ0 M NE TG EwoRn  |Cencr Fog. 0600000 BT
1 Gaw on

b e o 110 Cerbr Freqency | satings
[ g et Froq Rk It (51 MF Gan: Low Faoo S hong {5.300000000 GHe i+
= ==
g ! i Lol et 14,50 08 0000z
Dy 1.0 48 Rl Vahot 30.00 GBm- iF
T GF s
T T A0 WH
1] i | 5 F | (==
| I | L
. 1 Fieq Cffsel
Ak
Cortr 530000 GH igo B BRI Span 30 Wz
|8Res EW 220,00 kHe Svsp 1.0 s {1001 s
I Mencs ||
T —
17.554 MHz. Tkl Powel FEdEm|
| Trinsmé Freq Emer TN apl OB Fowss EEEN
|8 Barchidh 158 ] ErEy
gl | tevmamE o e n
. e ' ? AP e E o)

802.11n_20MHz_Chain0_5320MHz

4 B e

|KEYSIGHT FpuF IRUINn M E g EwRan  Cenr P 3 D000 SHT

erter Frequeney
Gak o1 |ag-ond 10 ek > | Sakings
B e P Aot It (51 MEGaN L Pano B4 kond (STEO00000 G|
= =7
i ! it Lyl Otfsct 11,50 08 | oo
A#Dir 10008 Rl Viehse 30.00 5B i
: GF o
2000 WHE
= puin
W wan
Fieq Ofse
+ ok
Contor 532000 5K g EW ER08V B Span 10 Wbz
|aRes EW 22000 kHz Sernep 1,00 ms (1001 pia)
3 Meincs. ||
Tordl Pt 2i8dEm|
ol OB Fower W
« 46008

(R

o B B

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FrIESS A ISR E BN B BT RN IR E IR OOR - AR REAN T EHT T - A E 13 -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be

prosecuted to the fullest extent of the law.
SGS Taiwan Ltd.

cBWRHEHHFILPF RDF | 1(886-2) 2299-3279

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#74* # 7 "% % #72 A £ Fl % 7 1 i 134 55
f (886-2) 2298-0488

Www.sgs.com.tw

Member of SGS Group

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues



Report No.: TERF2412004057E2
Page: 31 of 237

802.11n_20MHz_Chain1_5320MHz 802.11n_20MHz_Chain0_5580MHz
s iy B e ] iy B e o
WEIGHT Fpul aF UIRE MSOE T EwiRin  (Cerior P S S00000 CHE KEYSIGHT rpul 3F IRuINn M NE T FwwRan [Cerir o 3 50000000 SH

{ 35 a1 ot 110 Cerbr Freqensy | satings | B B Gae o1 [enaont 110 Conler Fieqency | catings
i Mg i Frog Ak: It (5) MFGan:Lw  Flso st kono (STO00000 B | i iy Frog Ak: nt (5) MFGan:Lw s s kono (5530000000 B ||
i i 3 o —
169 l it Ll Offt 1459 68 | o i l i L Ot 1159 08 | suzoonee
awDir 10008 p Rl Ukt 50.00 SBm e e Dir 10048 : Rl Ukt 50.00 SBm e
300000 WHz 300000 WHz
1l [ ol | = auin (=g
I I | | W Man W wan
I Fieq Cffsel Fieq Crisel
{ ohe DHe
Contor 512000 5K - e EW ER08V B Span 30 Wz Contor 54800 5K i e EW ER08V B Span 30 Wz
aftas EW Z20.00 kHz sa_ugm-mjmigf aftas EW 20000 Kz sa_ugmmﬂmgf
I Mencs || 3 Meincs ||
e R e R
T7.545 Nz Total Pl 21548m| 17551 WHz Tota Pl z04En)|
| Trimsimé Freq Erter 1503 ol OBW Fowes EEEN | Trimsmé Freq Erter T ol OEW Fowes WA
| B Barchuidh 1520 ] Jto0a8| |3 cB Barchvidh 82 B St a8
| e omE e | | e oomE - wr|
. e ' ? HAEPU | e E £ ' e ‘ ? P T TR [ E £
802.11n_20MHz_Chain0_5500MHz 802.11n_20MHz_Chain1_5580MHz
B [ e o e s O] e
|KEVSIGHT Fpit 3F UZND A UE TR ENRi  DerepsTEONNEE [ |KEVSIGHT Fpit 3F UZND A UE TR ENRi  DerFepsSRONNEE [ |
| R G o7 Iewaprcad 110 CerbrFreqiency | Setings | | P s 01 [ewaprcas 110 CerbrFreqiency | Setings
i o e P Aot It (51 MEGaN L Pano B4 kond (5500000000 G| i o e P Aot It (51 MEGaN L Pano B4 kond (5550000000 G|
s e s = i
1k 1 i Ll Offt 1450 68 || suzootee 15 i i Ll Offt 1450 68 || suzootee
w0 10048 el Uhoe 30.00 S8m i w0 10048 el Uhoe 30.00 S8m i
. ) ; e . ) ; GF o
1 1 300000 Hz + 1 1 1 1 300000 Hz
5| [ | uln | B e I = | 1 =
| L | | | | L
Fieq Ofse ! | ’ Fieq Offse
DHe DHe
Cone saop0sH o W 8000 Bz Span 0 Wiz Cone sagm0sH ideo BV L0001z Span 0 Wiz
|aftas B 220,00 KHz Semep 1.0 ms {1001 prs) |aftas B 20000 Kz Semep 1.0 ms {1001 prs)
I Mencs || I Mencs ||
e T e R
| T7.563 Wz Total Pl 235 08m| | 1755 WHz Total Pl 220 0Em|
| Transmit Freq Ener TR Sl DBW Fous H % | Transmit Freq Ener 02T N ol OB Fower wE|
| B Barchwidh 1227 W | gto0d) | B Barchwidh 1558 | 6008
e [ ey 2 - T A e [ ey e - T A
w9 ?EER = G E #a | @M ?RER = G E #a |
802.11n_20MHz_Chain1_5500MHz 802.11n_20MHz_Chain0_5700MHz
gennm 4 [f5]  reny o[ [pesamtont g o TS
| KEYSIGHT Fpit 5F PUZI0 M NE TR EwRin Pl SEORNEHE [ | KEYSIGHT Fpit 5F PUTI0 M NE TG EwRin  CerFel STRORMEHE [ —
B T Gae o7 lemagrca 110 Cerbr Freqensy | catings | I e 07 Iewaprcas 110 Center Fieqency | eqtings
i Mg i Frog Ak: It (5) MFGan:Lw  Flso st kono (5500000000 3 | Mg i Frog Ak: It (5) MFGan:Lw  Flso st kono TO0000000 GHe |
s 'Wi: s Spmil
169 l it Ll Offt 1459 68 | o i [ i L Ot 1159 08 | suzoonet
awDir 10008 . Rl Ukt 50.00 SBm e awDir 10008 Rl Ukt 50.00 SBm e
3000 WHe i 3000 WHe
= au | ] | | | = au
& v - it . ] | W e
 Fieq Cffsel T Fieq Cffsel
oHe oHe
Cone saom0sH e EW ER08V B Span 30 Wz Comor STDUGHE e EW ER08V B Span 30 Wz
aftas BV Z20.00 Kz sa_ugm-mjmigf aftas EW 22000 Kz sa_ugm-mjmigf
I Mencs || I Mencs ||
e R T .
17565 NHz Total Pl 234 uEm| TT.EM WHz Total Pl 184 tEm|
| Transmit Freq Ener WEIT N Sl DBW Fowss R | ransmit Freq Ener KL ol QB Fower Ed
| B Barchuidh 12180 B ETE | B Barchwidh 2 « Jto0a8|
| e omE e | | e omE e |
. e ' ? TOSTP | e E £ . e ' ? AP | e E £

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FRIESSHERE » IS RS RN 2 B A [EIF AR CREHOOR » A AREAN EIF R R A E e -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format

documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. ~Attention is drawn to the limitation of liability, indemnification and jurisdiction issues

defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The

Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot

be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be

prosecuted to the fullest extent of the law.
SGS Taiwan Ltd.

SABBEAERRF AT

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/37# % 7 % & 57+ 2 £ Fl % 7 1§ 134 35
t(886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.com.tw
| Member of SGS Group




802.11n_20MHz_Chain1_5700MHz

Center Fieqency | eqtings |

|Spectum Anstyzer 1 s
Cecupies B
|KEYSIGHT Fpul 3F puZnn M NE E&oﬁm zm;gmm DEHE
B e Foo et It 151 MFGam:Lon  Fadio it hene
s
il 1 i Lol et 14,50 08
awDir 10008 Rl Ukt 50.00 SBm
f
Contor 57000 5K Span 30 Wz
aftas EW 22000 Kz sa_ugmmjmigf
I Mencs ||
e .
T7.548 WHZ Total Pl 183 8m)|
| Trimsimé Freq Erter TRAR R ol OBW Fowes WEH|
| B Barchwidh 1827 W B 00|
R [0y e 2o e v
€50 ?EER / mi £
802.11n_20MHz_Chain0_5720MHz
|Spectum Anstyzer 1 s
|Cecupies Y
;')(E'i'sa'ﬁ'H"r}hi'iF' TUIND M NE Epﬁ'mn z:vmpn:;;mm V00E EHE
B e POQRE It 5) MEGaN:io  Faoo S o
s
‘| ot Ll Ottt 14,50 08
el Uhoe 30.00 S8m
i }
Conter 572000 GHz oo B BRI Span 10 W
aftas EW 22000 Kz Semep 1.0 ms {1001 prs)
I Mencs ||
e R
0TaHE E
1224 s 46008

| oo
CF B
300000 WHz
(=F

W wan
Fieq Cffsel
s

ﬁ Fegusicy v

(et Pgarey | o |
& @ |l ghs

S

|| 3000z
GF o
2000 WHE
= puin

W wan

Fieq Ofse

aHz

g5 - ?REE At )|
802.11n_20MHz_Chain1_5720MHz
G
KEYSIGHT ol 5F MU A E T EwdRun
i Gaw on
f e FOgRet It 51 WF Gan: Lon
e
‘| ot Ll Ottt 14,50 08
Rel Vahoe 30.00 GBm-
Cortr 872000 5H oo B BRI Span 10 W
|8Res EW 220,00 kHz Smep 1.0 ms 1001 pis)
I Mencs "
Tordl Powet 21.8dEm|
ol EW Fowes EEEN
e e

TR 1K

ey 20, 2004 | T E A
2083 PHL e & £

Report No.: TERF2412004057E2
Page: 32 of 237

802.11n_20MHz_Chain0_5745MHz

|Spectum Ansyzer 1 s
Crosapiec BW
KEYSIGHT Fml3F TUINDE M NE T EweRdn  (Cerr Fog S TASEN00 GHE [
N 5 e |egcad 1310
| M e Foog et It 151 MPGaM:Lon  Pladio it hene
s
TG f i hilrt 5716308561 Griz)|
10048 Rl Vakos 50.00 cBm .50 oBmj:
Contor 57450 5K g EW 0080 B Span 30 Wz
|#Res EW 100.00 kHz Sernep 2.3 ms (1001 pia)
I Mencs ||
S
7552 Iz Torl Pl Z4dEm|
| Trismé Freq Erter TN ol OEW Fowes WEH
| B Barchwich 1707 Wy w8 0|
| e omE o e |
. e ' ? pEe 2T TR e E £
802.11n_20MHz_Chain1_5745MHz
|Spectum Anslyzer 1
|Decupie B "+
KEYSIGHT Fpit 3F TRUING MR NE g EweRun  [evor Fop STAONOOEHL |
N 3 Gak 01 |egcad 1310
i i e Foo et It 151 MFGam:Lon  Fadio it hene
s
i Gl hikrt 5736388831 Griz)|
Rl Vakos 50.00 cBm -4.1% oBmj:
Contor 574500 5K e EW 0080z Span 30 Wz
|#Rea EW 100.00 kHz sa_ugzmmjmigf
I Mencs ||
S
T7.55 MHz Tordl Pl
| Trimsimé Freq Erter e B 0l OEW Fowse
13 o8 Banchvicth 1708 W EL:]
i | mev oo e |
. e ' ? AP | e E £
802.11n_20MHz_Chain0_5785MHz
|Spectum Anslyzer 1 e
|Crosapiec W
KEYSIGHT Fml 3F TUINE MR NE T EwoRdn  [Cenr Pl STESONOOGHT |
N 3 Gak 01 | 1310
i i e Foo et It 151 MFGam:Lon  Fadio it hene
s
‘| ot Ll Ottt 11,50 08
Rl Vahst 50.00 cBm.
]
Contor 571850 5K e EW 0080z Span 30 Wz
|#Rea EW 100.00 kHz sa_ugzmmjmigf
I Mencs ||
Total Powel 2rodEm|
T ol OBW Fowes WEH|
178 | A0
| e ome I |
. e ' ? THIEPM 54 E £

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FrIESS A ISR E BN B BT RN IR E IR OOR - AR REAN T EHT T - A E 13 -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be

prosecuted to the fullest extent

SGS Taiwan Ltd.
SABBEAERRF AT

of the law.

1(886-2) 2299-3279

Www.sgs.com.tw

Center Fieqency | eqtings

3000 Mz

GRS
2000 WHE

==

W wan

Fieq Cffsel

- ok

Center Fieqency | eqtings

30000 MHz.

GRS
3000 WHE
(=F

W wan
Fieq Cffsel
s

TR
(et Fregarey | o
im0 G | th

| oo
CF B
300000 WHz
= auin

W wan
Fieq Cffsel
s

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/37# % 7 % & 57+ 2 £ Fl % 7 1§ 134 35
f (886-2) 2298-0488

Member of SGS Group




802.11n_20MHz_Chain1_5785MHz

o TS
M NE T EwrRun  [Cenicr g 00 EHE (s T
Gae o7 lesagcaa 110 Center Fieqency | eqtings |
Fao Fet It (51 MEGa L Pano B kon (STES0N0000 G |
fint Ll Ot 14,53 08 | sun00mez
Rl Ukt 50.00 SBm e
3000000 WHz
==
W wan
Fieq Cffsel
s
Contor 518500 5K g EW 0080 B Span 30 Wz
|#Ras EW 100.00 kHz Serwep 1.5 ms (1001 pia)
I Mencs ||
e R
T7.553 WHz Total Pl Z304Em|
i Freq Ermer I ol OEW Fowes WEH
i TE x 60|
| e ome e |
. e ' ? PR TR e E £
802.11n_20MHz_Chain0_5825MHz
|Spectum Ansyzer 1 | o
xﬂw i + ﬁ Frequency 0| |
KEYSIGHT rpul 3F TUIND M NE T EweRdn  (Cerr Py 3 E2SNO00 GHE I
| PR Gae o7 Iewaprcas 110 CerbrFreqincy | Setings |
i M iy Frog Ak: It (5) MEGan:Lon Pt 2 ko (SHEZS0OOOO0 G |
s .Sm—
i 1 i Ll et 1,50 08 | wootes
e Dir 10048 Rl Ukt 50.00 SBm e
3000000 WHz
==
1 W wan
| Fieq Cffsel
s
Contor 542500 5K g EW 0080 B Span 30 Wz
|#Ras EW 100.00 kHz Serwep 1.5 ms (1001 pia)
I Mencs ||
e
17558 WHz Total Pl 25 48m|
| Transmit Freq Ener T 0N 0 OEW Fowss ER
| n o Banchvicth 781 L] ot
| e ame e |
. e ' ? ATE P [ e E £
802.11n_20MHz_Chain1_5825MHz
|Spectnim A 1 T |
ammer B e
KEYSIGHT et 7F TUZ 0 MR NE TgFreRan  (Cenior Faog: 3 EDSO0NN GHE I
I Gae o7 lesagcs 110 Center Fieqency | eqtings |
i Mg i Frog Ak: It (5) MFGan:Lw  Flso st kono L
s 'Spm—l
DL 1 i Ll et 14,50 08 | woomes
awDir 10008 Rl Ukt 50.00 SBm e
1 300000 WHz
| (=F
\ L
I Fieq Cffsel T
s
Contor 542500 5K e EW 0080z Span 30 Wz
|#Ras EW 100.00 kHz M!.ﬁm]‘mi&f
I Mencs ||
.
17567 Wz Total Pl 228 dEm|
| Trimsimé Freq Erter AR ol OBW Fowes EEE
1% B Banchwicth 7.5 il o8|
| e oomE e |
. e ' ? AP e E o)

Report No.: TERF2412004057E2

Page:

802.11n_40MHz_Chain0_5190MHz

33 of 237

ﬁ Frqeny v

Center Fieqency | eqtings

| BL000 Mz
CF o
000000 Wz
(=F

W wan
Fieq Cffsel
s

ﬁ Fegusicy v

(Cotrpegeny |
& e || ghs

| BL000 Mz

CF B
000000 Hz

= puin

W wan

Fieq Ofse

aHz

ﬁ Fequercy 0]

Center Fieqency | eqtings

B0.000 MHz.

CF o
00N WHE
= auin
W wan

Fieq Cffsel

aHz

|Spectum Anslyzer 1
|Decupie B i
i IGHT Fpit 3F TRUID M NE g EwoRun  [evor Fop SMIONMIEH. |
N 3 Gak 01 R ]
i i e Foo et It 151 MFGam:Lon  Fadio it hene
s
b " ot Ll Ottt 11,50 08
e Rl Vahst 50.00 cBm.
1 iy,
e
Conter 519000 GHa oo BW 1.5000 MHz z pan &) NH
aRs W 430,00 kHz S 1.0 s {1001 i)
I Meincs. ||
S
041 Mz Tordl Pl 18.7 dEm|
| Trimsimé Freq Erter WA 0l OEW Fowse o
1% B Banchwicth Rt e EL:] i)
| e ome e |
. e ' ? AP e E £
802.11n_40MHz_Chain1_5190MHz
|Spectum Anslyzer 1 e
Crosapiec W
KEYSIGHT il 3F TUIN0E MR NE T EwoRdn  [Cenr Fog STEORNNGHT |
P i Gae On o 100
| i e Foog et It 151 MFGaM:Lon  Fladio it hene
s
i ! it Lyl Otfsct 11,50 08
s Rl Viehse 30.00 5B
Conter 51900 GHa mom:.immh Ebamm:
4Rs W 430,00 kHz e .00 ms {1001 prs)
3 Meincs. ||
S .
| 0T MHz Tordl Pt 18:8 dEm|
| Trimé Freq Erter E T 0 OEW Fowss WL
|3 B Barchuich AT | 008 |
e [ ey e - T A
w9 ?EER =y e i £
802.11n_40MHz_Chain0_5230MHz
|Spectum Anslyzer 1 e
|Crosapiec W
KEYSIGHT il 5F PUZ0 M NE TG EwoRin  CeoncrPeq SONOONNNGHE |
N 3 Gak 01 |egcad 1310
i i e Foo et It 151 MFGam:Lon  Fadio it hene
s
1o f Gl Mikrt 5248039072 Gréef
e Rl Vahst 50.00 cBm. -3.47 aBm
Conter 33000 GHa oo BW 1.5000 MHz pan &) NH
aRs W 430,00 kHz S 1.0 s {1001 i)
I Meincs. ||
S
6063 Mz Tordl Pl 18.808m|
| Trimsmé Freq Erter i ol OBW Fowes W
1% B Banchwicth 4004 W il i)
| e omE e |
. e ' ? AP | e E o)

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FrIESS A ISR E BN B BT RN IR E IR OOR - AR REAN T EHT T - A E 13 -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be

prosecuted to the fullest extent of the law.

SABBEAERRF AT

SGS Taiwan Ltd.
t(886-2) 2299-3279

No0.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#74* 3 7 % % #7#
f (886-2) 2298-0488

Www.sgs.com.tw

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues

A¥FI®HI 1R 13450

Member of SGS Group



802.11n_40MHz_Chain1_5230MHz

docm?eas O
802.11n_40MHz_Chain0_5270MHz
bt

|KEYSIGHT Fpit 5F TUIND M NE Tog. Free Run |G Fiog. 5 20003000 SHE
Ik S Gas 1 g 1310
| N e Froq Aek Int (51 MF Gan: Low Franio 50 hona
3
g Y fint Ll Ot 14,5008
e Div 100 4B Rel Vahoe 30.00 aBm.
| o
Cortr 821000 GH ka0 B 16000 Nz Span 80 Wiz
|8Res EW 470,00 kHz Somep 1.0 ms {1001 pis)
I Mencs ||
T
35883 Mz Tordl Powet 234 dEm|
| Trinsmé Freq Emer FrLT ol OEW Fowes EEEN
| B Banchidh Eak s B Afoad8|

docm?eas O
802.11n_40MHz_Chain1_5270MHz

|Spectum Ansyzer 1 s
|Deciied B

|KEYSIGHT FouF IRuINn M NE T FwRan Cerr P S TR00N0 SH
| R Gaw o1 fmgod
[ g Frog Rek Int (51 MFEGan:low a0 5 hone
&3
i 1 fin Ll et 1450 08
e Div 10008 Rl Vahoe 30.00 GBm-
= a
: !
|
Conter 527000 GHa moms.immﬂ Span & NHz
|aRes BW 430.00 kHz Sornap 1.0 ms {1001 pis)
Ihencs u|
i
BT Mz Toual Powet 24.2d8m|
| Transmit Freq Ere R o OEW Poiver CEE
1% cB Banchwicth I il o)

CRE

o B B

M NE T EwrRun  [Cenicr g DEHE
Gak 01 {mpHoid 1000
Foog et It 151 MPGaM:Lon  Pladio it hene
A Mkt 5248028163 Gréal|
Rl Vakos 50.00 cBm -2.93 oBmj:
Conter 53300 GHa mom:.immh Span &) NH
aRs W 430,00 bz Formep .00 ms {1001 prs)
I Meincs. ||
Torl Pl 18.7 dEm|
o OEW Poiver WL
«B 6008

| Fieq fisel

ﬁ Frqny v

Center Fieqency | eqtings |

000 Mz

GRS
000 WHE

==

W wan

Fieq Cffsel

s

TR
oot Frgency
{2 27000000 GHe
S

B000 ez
GF B

000 WHE
==

W wan
Fieq Cffsel

s

e |

o TS
Center Fieqency | eqting: |
{szmoomo g |

 Span
EO000 M2

GF B
000 WHE

| un

W wan

aHz

Report No.: TERF2412004057E2
Page: 34 of 237

802.11n_40MHz_Chain0_5310MHz

4 @] e

i IGHT Fpul 3F TPUI0E MEnNE T EweRdn  (CeerFeq INMBNGHE [T ——
I e Gak 01 | 100 EWF"‘P“.“‘T | Sakings
| N e Foo et It 151 MFGam:Lon  Fadio it hene S0 G |
e i |
il | fin Ll et 1453 08 | eocontes
A#Dir 10008 Rl Vahst 50.00 cBm. i
| CF e
00N WHE
(=F
W wan
Fieq Cffsel
OH
1!
Conter 531000 SHa oo BW 1.5000 MHz pan &) NH
aRs W 430,00 kHz S 1.0 s {1001 i)
I Meincs. ||
i .
6007 MHz Tordl Pl 187 dEm|
| ransmil Freq Ermer A3 ol CHEW Fonar ERL
| cB Banchidh A0 W add Sho0dl)

g9 l?eEc) e =
802.11n_40MHz_Chain1_5310MHz

el @ e o]
| KEYSIGHT Fpit 5F PUTI0 M NE TR EwRin  CerFes SIROONEHE [ —
I e Gak 01 | 100 EWF"‘P“.“‘T | Sakings
I N e Foo et It 151 MFGam:Lon  Fadio it hene S0 G |
= S
g ! i Lol et 14,50 08 0o
A#Dir 10008 Rl Vahst 50.00 cBm. i
| CF e
00N WHE
(=F
W wan
Fieq Cffsel
OH
Conter 531000 SHa oo BW 1.5000 MHz pan &) NH
|8Res BW 430.00 kHz S 1.0 s {1001 i)
I Mencs ||
S
.07 WHz Tordl Pl 128 d8m|
| Transmit Freq Err TETT I ol QB Fower |
|1 B Banchidh A4 B Sfiondl|

Hocm?es b =
802.11n_40MHz_Chain0_5510MHz

et ﬁ Fequeey v 4%

| KEYSIGHT Fpit 5F RUIN0 MeaNE T RIn e Py SER0NOIGHE | —
I Gae o7 lesagrca 110 Cerbr Freqency | satings
i Mg i Frog Ak: It (5) MFGan:Lw  Flso st kono (5510000000 B |
- =7
| M ot Lyl Offnct 14,50 d8 B0 Mz
A#Dir 10008 Rl Vahst 50.00 cBm. i
GRS
00N WHE
(=F
W wan
| Fieq Offsel
o 113
Conter 541000 GHa oo BW 1.5000 MHz pan &) NH
aRs W 430,00 kHz S 1.0 s {1001 i)
I Mencs ||
S
067 MHz Total Powel 2r50Em|
| Transmit Freq Err ErRr] ol OBW Poiwer HEH|
1% B Banchwicth AR5 W il i)

R

el M|

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FrIESS A ISR E BN B BT RN IR E IR OOR - AR REAN T EHT T - A E 13 -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be

prosecuted to the fullest extent of the law.
SGS Taiwan Ltd.

cBWRHEHHFILPF RDF | 1(886-2) 2299-3279

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/37# % 7 % & 57+ 2 £ Fl % 7 1§ 134 35
f (886-2) 2298-0488

Www.sgs.com.tw

Member of SGS Group

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues



802.11n_40MHz_Chain1_5510MHz

|Spectnim A 1 T | it
mﬂwmr iz ﬁ Fequeney 0 |
YSIGHT il 3F T 0L MR NE TgFreRan  (Cenor Faog. 3 5100000 GHE I ——
i = G 01 o T Cerbr Freqency | satings |
I Mmt PR MEGan:io  Faoo S o [SS00000 B ||
L i i
DL 1 i L Ot 1159 08 | oo
awDir 10008 Rl Ukt 50.00 SBm e
000000 Wz
(=F
i
| Fieq Offsel
¥ OH
Conter 541000 GHa oo BW 1.5000 MHz pan &) NH
|8Res BW 430.00 kHz S 1.0 s {1001 i)
I Mencs ||
e R
067 MHz Total Powel 2r50Em|
| Trimsimé Freq Erter 17830 ol OBW Fowes HEH|
| cB Banchidh ADBE W add Sho0dl)
| e omE e w s
. Rl | ? IHMPU [ L] E £
802.11n_40MHz_Chain0_5550MHz
|Spectum Ansyzer 1 |
xﬂw "+ ﬁ Fiequency ¢
KEYSIGHT Fml3F TUIND MR XE T EweRdn  (Cerr Py 3 SHGNN00GH I | SrE—
i Gae o7 lesapca 110 Cerlbr Freqency | satings |
I MM FoIAdt e MEGan:io  Faoo S o [SF000000 B ||
= S
i 1 i L Ot 1159 08 Lo
e Dir 10048 Rl Ukt 50.00 SBm : e
1 000000 MHz
i = i
| & v
5 s Fieq sl
5F Hz
Conter 54500 GHa mom:.s:mmh Span &) NH
|aRes BW 430.00 kHz Sornap 1.0 ms {1001 pis)
I Mencs ||
e R
.08 VHz Total Pl 207 dEm|
| Transmit Freq Ener T ol OBW Fews W%
| cB Banchidh 0% s Y -] Sto0d8|
Il [t e - T 7
. bl | ? AP | L] E £l
802.11n_40MHz_Chain1_5550MHz
|Spectum Ansyzer 1 | v
:xﬂw "+ ﬁ Frequeney 0
KEYSIGHT Fml3F TUIND MR XE T EweRdn  (Cerr Py 3 SHGNN00GH I | SrE—
i Gae o7 lesapca 110 Cerlbr Freqency | satings |
I MM FoIAdt e MEGan:io  Faoo S o [SF000000 B ||
. T
i 1 i L Ot 1159 08 Lo
e Dir 10048 Rl Ukt 50.00 SBm e
1 000000 MHz
| ==
| L
1 I | Freq fiset
T JOH
Conter 54500 GHa mom:.s:mmh Span &) NH
|aRes BW 430.00 kHz Sornap 1.0 ms {1001 pis)
I Mencs ||
T
.08 VHz Total Pl 246 d8m|
| Trismé Freq Erter 71308 il QB Fowes W]
1% cB Banchwicth 4502 W il o)

R

o B B

Report No.: TERF2412004057E2

Page: 35 of 237

802.11n_40MHz_Chain0_5670MHz

o IR
WELNE T EwRn e SEGNGHE [  Er—
Gk o1 oo ¥ Cerbr Freqiency | Setings
MEGan:Lon Pt 2 ko (SETIONN00 G |
1 fin Ll et 1450 08 | Bocootes
Rel Uahue 50.00 GBm et
1 000000 WHE
i | ==
7 | W M
T = Fieq Cffsel T
s
Conter SAT0N GHa mom:.immh Span &) NH
aFs W 430,00 bz Formep .00 ms {1001 prs)
I Meincs. ||
S
3067 MHz Total Powel 24.0d8m|
| Trismé Freq Erter “BEESENE ol OEW Fowes W
| o Barchuidh PR w8 46008
| e oame e |
. e ' ? TP e E £
802.11n_40MHz_Chain1_5670MHz
|Spech 1 |
et T B e
KEYSIGHT Fpt 3F UIRE MEOE T EniRin  (Ceor ey SEROONNEHE (o  Er—
! 4 e FIeQenst || st
Gak 01 |- 110 bt ings.
B e P Aot it (51 MEGa L Pano B kon (SETIONN00 G |
e = |
G ' fint Lol Offset 1,58 8 | Bocootes
nodE Rel Uahue 50.00 GBm et
000000 WHE
= ==
W wan
| Fieq el I
L3
Conter SAT0N GHa mom:.immh Span &) NH
aFs W 430,00 bz Formep .00 ms {1001 prs)
I Meincs. ||
S
%035 Wz ot Panel 248 dEm|
| Transmit Freq Ere AN ol OEW Fowes W
1% cB Banchwicth 4051 W EL:] o)
| e omE e |
. e ' ? A e E £
802.11n_40MHz_Chain0_5710MHz
|Specium Anshyzer 1 I | N
et T B e
KEYSIGHT Fpt 3F UIND MEOE T EniRin  CerRe STRONONEH (ot  Er—
| : QERGt || st
Gak R ] ings.
B e P Aot it (51 MEGan:Lon Pt 2 ko 00M0000 G|
e = |
G ' fint Lol Offset 1,58 8 | Bocootes
nodE Rel Uahue 50.00 GBm et
000000 WHE
==
W M
|  Fieq Cffsel
i s
Conter 571000 GHa mom:.immh Span &) NH
aRs W 430,00 bz Formep .00 ms {1001 prs)
I Meincs. ||
S
5703 Wiz ot Panel 304 dEm|
AT OTA N ol OEW Fowes W
A « 46008

R

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FrIESS A ISR E BN B BT RN IR E IR OOR - AR REAN T EHT T - A E 13 -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be

prosecuted to the fullest extent of the law.

SGS Taiwan Ltd.
SABBEAERRF AT

1(886-2) 2299-3279

Www.sgs.com.tw

o B B

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#74* # 7 "% % #72 A £ Fl % 7 1 i 134 55
f (886-2) 2298-0488

Member of SGS Group



802.11n_40MHz_Chain1_5710MHz

ﬁ Fegeney v L

T |

Srimoon e |

| BL000 Mz

CF B
000000 Hz

= puin

W wan

Fien Offse
s

ﬁ Fequsicy 1

Center Fieqency | eqtings |

B000 ez

(GF B
000 WHE

| un

W wan

Fieq Cffsel

s

|Spectum Anslyzer 1 e
|Cecupies Y
KEYSIGHT il 3F TUING MR NE T EwoRdn e Pl 3TRORNGHT |
P i Gaw on FEag-od 100
i i e POQRE It 5) MEGaN:io  Faoo S o
s
‘| ot Ll Ottt 14,50 08
el Uhoe 30.00 S8m
{
I
Cortr 671000 5H 00 B 15000 Nz Span 80 Wz
|aftas B 430,00 Kz Semep 1.0 ms {1001 prs)
I Mencs ||
e T
| . UTIHE Total Pl 2.4 uEm|
| Trimé Freq Erter 111180 ol OBW Poiwer W
| B Barchwidh Ads N | 46008
| e omE D |
®o M ?RER J o E £
802.11n_40MHz_Chain0_5755MHz
|Spectum Ansyzer 1 s
| Cecupies B
KEYSIGHT rpul 3F TUIND M NE T EweRdn  (Cerr Fog S TESN00 GHE
Ik S Gas 1 |Eg-cad 110
i M e POQRLE It 51 MEGan:io  Faoo S o
s
16 I i Wkri 5.737068865 B
D 100 08 Rl Vakos 50.00 cBm 463 oBm
Conter 574500 GHz igo BW 000 IM Span 40 Mz
aftas EW 10000 KHz Semep 5,40 ms {1001 prs)
I Mencs ||
T
032 WHz 241 d2m|
Freq Ener BB R ER
| B Barchwidh ST ditacs)
| mewmoame e |
. e ' ? 40P | e E £
802.11n_40MHz_Chain1_5755MHz
|Gpecim dnsyzer 1 + I
|Cecupies Y
KEYSIGHT Fpul AF TUINE MR NE T EneRan
i i e POQRE It 5) MFGan: Lon
s
il 1 it Lol et 1,50 08
TI0dE el Uhoe 30.00 S8m
- ]
Contor 57550 5K g EW 0080z 5pan 80 Wiz
aftas B 10000 KHz Semep 5.0 s {1001 pas)
I Mencs "
Total Pl 203 48m|
ol OB Fower ERy
1 dtacs)

|
£

wy

Report No.: TERF2412004057E2

Page: 36 of 237

802.11n_40MHz_Chain0_5795MHz

|Spectnim A 1 T |
sy 4 e
KEYSIGHT rpul 3F TRUI0E MR NE T EweRdn  (CenerFeq STOSRINGHE | ——
I e Gak 01 | 100 Certer Fregisncy | Sakings
I i o PORLE It 51 MEGan:io  Faoo S o TE000000 G ||
s |
g ! i Lol et 14,50 08 | eocontes
Th0dE Rl Ukt 50.00 SBm e
000000 Wz
(=F
- W e
Fieq Cffsel
1 ok
Contor 5719500 5K e EW 0080z Span 40 Wiz
|aRes BW 100.00 kHz Srve 5.0 s (1001 o]
I Mencs ||
e
5083 WHz Total Pl 27 dEm|
| Transmét Freq Emer TR I o ol OB P W
1% B Banchwicth Ll EL:] o8|
gl | tevm s o e n
. e ' ? I T TR LiL E o
802.11n_40MHz_Chain1_5795MHz
|Specium Anshyzer 1 I | i T
finm= G e
KEYSIGHT rpul 3F TRUI0E MR NE T EweRdn  (CenerFeq STOSRINGHE | ——
I e Gak 01 | 100 Certer Fregisncy | Sakings
I i o PORLE It 51 MEGan:io  Faoo S o TE000000 G ||
= S
1 fint Lol Offuet 14,508 BLC00 Mz
Rl Ukt 50.00 SBm e
000000 Wz
(=F
W wan
Fieq Cffsel
T OH
Contor 5719500 5K e EW 0080z Span 40 Wiz
|aRes BW 100.00 kHz S 5.0 s (1001 s
I Mencs ||
e ]
35058 WHz Total Pl 230 0Em|
| Transmit Freq Err 00 I ol QB Fower ER
| cB Banchidh M EL - Gio0cs |
gl | tevmamE o e n
. e ' ? 24080 [ LiL E o
802.11ac_80MHz_Chain0_5210MHz
|Speciurn An 1 [l
= peps
KEYSIGHT ol 5F MU A NE g P Ran  JCenior Fog. S IE00000 SHE
| R Gae o7 lesagrca 110 Cenier Frequency
i g o PORLE It 51 MEGan:io  Faoo S o
s
1 Mkrt 5247271281 GH =
faar) i fint Lol Ot 14,50 08 AR : E‘ R
Th0dE Rl Ukt 50.00 SBm 4T3 0Bm)
1 12000000 MHz
[ 4 Haum
4 v o
L Fieq Cffsel
4 OH
Contor 52100 5K ka0 B 10000 Nz S 120 iz
|8Res BW 50,00 kHz Soruap 1.0 ms {1201 pis]
I Mencs ||
Total Powel 20.dEm|
| Trimsimé Freq Erter 56281 1 0l OEW Fowse wWaw
| cB Banchidh TN M add Sho0dl)
| e omE e w s
. e ' ? 24050 Pl LiL E o

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FrIESS A ISR E BN B BT RN IR E IR OOR - AR REAN T EHT T - A E 13 -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be

prosecuted to the fullest extent of the law.

SABBEAERRF AT

SGS Taiwan Ltd.

1(886-2) 2299-3279

Www.sgs.com.tw

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/37# % 7 % & 57+ 2 £ Fl % 7 1§ 134 35
f (886-2) 2298-0488

Member of SGS Group



802.11ac_80MHz_Chain1_5210MHz

ﬁ Fegeney v L

Report No.: TERF2412004057E2
Page: 37 of 237

802.11ac_80MHz_Chain0_5530MHz

N E B e T
Iewaprcad 110 CerbrFreqincy | Setings |
MEGan:Lon Pt 2 ko (220000000 B |
R Wkrt 5.247381200 Bre) s potee
‘Rel Uhoe 50.00 cBm '-:GJ obm) e
+ 12000000 MHz
o =
W wan
Fieq Ofse
OHz
Center 531000 GHz ko0 B 0000 NHz sﬁnmm
|8Res BW 550,00 kHz Soruap 1.0 ms {1201 pis]
I Mencs ||
Total Pl 207 dEm|
ol OB Fower |
B ey
o (A MmN - e vl
€50 ?EE = o i #a |
802.11ac_80MHz_Chain0_5290MHz
|Spectnim A 1 T |
R s (] = 2
KEYSIGHT Fpul 5F TEUINE M NE T EweRin  [CenorPel S SWNOIGHE |
I Gae o7 lesaprca 110 Corbr Freqency | catings |
i Mmt PR MEGan:io  Faoo S o i G |
s =
15 [ it Lyl et 11,5348 | 1000t
awDir 10008 Rl Ukt 50.00 SBm i
Log| - e
i3 1 12000000 MHz
l (=F
o T
Fieq Cffsel
5 OH
Contor 52900 5K ka0 B 10000 Nz S 120 iz
|aRes BW 550,00 kHz Soruap 1.0 ms {1201 pis]
I Mencs ||
e R
74563 MHZ Total Pl 201 Em|
| Trimsimé Freq Erter AT ol OBW Fowes W
| B Barchuidh wAT B ETE
[0y e, 20w e v
. e ' ? T4BBPU | e E o)
802.11ac_80MHz_Chain1_5290MHz
|Spect 1 | v
genasart g R e o[
KEYSIGHT Fml3F TUIND MR XE T EweRdn  (Cerr Fog. 5 29000000 GHE [ T
i Gae o7 lesapca 110 Center Fieqency | eqtings |
[ Mg fit FROg R I 5) MFGAn Lo Fraco S kon Z00000H e 1
la = i
16 i i Ll Offt 1459 88 | 1000t
e Dir 10048 . Rl Ukt 50.00 SBm e
i 1 1 12000000 MHz
Il VR [ T =k
B, | L
I Fieq Cffsel T
m JOH
Contor 52900 5K ka0 BA 10000 Nz S0 120 Wiz
|8Res BW 530,00 kHz Sornap 1.0 ms {1201 pis]
I Mencs ||
T
T4A5IHE Total Pl 202 Em|
| Transmit Freq Err ETFTTE ol OEW Fowes |
| cB Banchidh M Y -] Sto0d8|
(o mevmoamE C e |
. bl | ? AP | L] E £

|Specium Anshyzer 1 | i T
:mgzwmr iz ﬁ Frequenyy 0|
i IGHT Fpul 3F TUINg M NE R ey TR
! e FIeQenst || st
|- 110 = g
Eom FoogRet It 51 a0 St kont STmn e |
s e
l it Ll Offt 1459 68 | 1000t
Rl Ukt 50.00 SBm e
1 1 12000000 MHz
| ' } al | =i
e 1 W a0
¢ i Fieq Cffsel
. s
| N
Contor 54300 5K ka0 B 10000 Nz S 120 iz
|8Res BW 50,00 kHz Soruap 1.0 ms {1201 pis]
I Mencs ||
e R
7432 1HE Total Pl 203 8m|
| Trimsimé Freq Erter BTN ol OBW Fowes WL
1% B Banchwicth Lot 1) EL:] i)
| e omE e |
. e ' ? EM | e E o)
802.11ac_80MHz_Chain1_5530MHz
|Speinum Anshaer 1 a |
x.:;w i i + ﬁ Fiequeniey v -
KEYSIGHT Frpul 3F TRUI0E M NE Mg EweRdn  [CenerFaog SEHMBNGHE | Sy
I8 B Gak O Iewagrcas 110 Corter Fieqency | catings
i i iy Frog Ak: nt (5) MFGan:Lw s s kono (5530000000 B |
w S -
160 9 i Ll Offt 1450 68 | 1000t
Th0dE Rl Ukt 50.00 SBm e
1200000 M2
(=FT
W Man
Fieq Crisel
A
Contor 543000 5K ko BA 10000 Nz Span 120 Mz
|8Res BW 350,00 kHz Sornep 1.0 ms {1201 pis]
3 Meincs ||
e R
74549 HE Tota Pl 202 08m|
| Trimsmé Freq Erter 00,70 ol OEW Fowes WA
| B Barchwidh e e ey
G - wr|
' e ‘ ? P Bl TR (L) E £
802.11ac_80MHz_Chain0_5610MHz
|Spectnim A 1 T |
gy TR
KEYSIGHT il 5F PUZ00 M NE TG EwiRn  [Cenr Py SEV00000 BT
Ik S Gae 1 R ]
i g o PORLE It 51 MEGan:io  Faoo S o
s
16 " St Lyl st 14,50 08 1000z
Th0dE . Rl Ukt 50.00 SBm e
H 12000000 MHz
i " (=F
i \ W a0
_sian= 1y  Fieq sl
. | Az
Cortar 54100 GH ka0 B 10000 Nz S 120 iz
|8Res BW 50,00 kHz Soruap 1.0 ms {1201 pis]
I Mencs ||
e R
4B HZ Total Pl 230 0Em|
| Trimsimé Freq Erter 9630 0 ol OBW Fowes WEH|
1% B Banchwicth Lot il i)
i | mev oo e |
. e ' ? 218 P e E £

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FrIESS A ISR E BN B BT RN IR E IR OOR - AR REAN T EHT T - A E 13 -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format

documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.

prosecuted to the fullest extent of the law.

SABBEAERRF AT

SGS Taiwan Ltd.

1(886-2) 2299-3279

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be

No0.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#7#* % 7
f (886-2) 2298-0488

Www.sgs.com.tw

R T AT A

A¥FI®HI 1R 13450

Member of SGS Group



802.11ac_80MHz_Chain1_5610MHz

|Spectim A 1 |
mﬂwwmr W + ﬁ Frequency v -, o|
3 I M NE T Run  |Cenior Faog: SETR0M00EHT I T
i Gae o7 lemagca 11 CerbrFreqiency | Setings |
i M P Aot it (51 MEGa L Pano B kon (510000000 B |
s i i
16 i i Ll Offt 1459 88 | 1000t
Th0dE Rl Ukt 50.00 SBm e
H 1 12000000 MHz
B e He=ET
il | LT
Fieq Cffsel
s
Contor 5A1D 5K ka0 BA 10000 Nz S0 120 Wiz
|aRes BW 50,00 kHz Sornap 1.0 ms {1201 pis]
I Mencs ||
e
Total Powel 238dEm|
Sl DBW Fous |
B ETE
| e omE e |
' e ' ? A | e E £l
802.11ac_80MHz_Chain0_5690MHz
|Spectim A 1 |
g B e
KEYSIGHT Fml3F TUIND M NE T EweRdn  (Cerr Fog SEHGIN0N GH I
i Gae o7 lemagca 11 CerbrFreqiency | Sebings |
i M P Aot it (51 MEGa L Pano B kon (SER0000000 B |
= e
g Y it Lol Offuet 14,508 12000z
e Dir 10048 Rl Ukt 50.00 SBm i
Log) CF St
i 12000000 MHz
rp S| | | un
1 i | W ren
1y |  Fieq sl
i o
Contor 5R9D 5K ka0 BA 10000 Nz S0 120 Wiz
|8Res BW 350,00 kHz Sornap 1.0 ms {1201 pis]
I Mencs ||
e
7402 Ve Total Pl 235 08m|
| Transmit Freq Ener ECT Sl DBW Fous wE|
| cB Banchidh MTEE Y -] Sho0dl)
| e ome e |
' e ' ? ISP [ e E £l
802.11ac_80MHz_Chain1_5690MHz
|Spectim A 1 |
g B e
KEYSIGHT Fml3F TUIND M NE T EweRdn  (Cerr Fog SEHGIN0N GH I
i Gae o7 lemagca 11 CerbrFreqiency | Sebings |
i M P Aot it (51 MEGa L Pano B kon (SER0000000 B |
s = i
16 i i Ll Offt 1459 88 | 1000t
e Dir 10048 Rl Ukt 50.00 SBm e
1 12000000 MHz
I | ==
1 W ren
| | Fieq Cffsel T
L p TP 1113
Contor 5R9D 5K ka0 BA 10000 Nz S0 120 Wiz
|8Res BW 350,00 kHz Sornap 1.0 ms {1201 pis]
I Mencs ||
e
74983 e Total Pl 235 08m|
| Trismé Freq Erter T e ol OEW Fowes WL
1% cB Banchwicth 00 EL:] i)

(RIS

|
L

my

Report No.: TERF2412004057E2

Page: 38 of 237

802.11ac_80MHz_Chain0_5775MHz

o IR
[T P, S TS G :
{eag-on 110

Conler Frequenty | epppee
Feacho St hong TRR000000 G |

Span
Wikrt, 737769912 BHe) v oiase
-11.11a8m}
]: uH'IicFSlm

1200000 MHE

| auin

B e e |1

Fieq Cffsel

Cortr 817500 5H

Pigio B 000 IM

aHz

Swan @M

aftas EW 10000 KHz 1.5 ms {1004
3 Meincs. ||
|
| 74661 MHZ Total Pl 21508m|
| Triimé Freq Erter TR ol EW Fowes WEH|
1% cB Banchwicth TLRE W EL:] G008
| e ome D |
' e . ? IR i i. £
802.11ac_80MHz_Chain1_5775MHz
el B e
;):fvsa?:rmm; IR0 WRNE TR RIS [
i MmAEC  FoIAdtEs) MF Gan: Lon
s
b " ot Ll Ottt 11,50 08
Th0dE Rl Ukt 50.00 SBm
¢ i,
Contor 571500 5K e EW 0080z Span 120 Mz
aftas EW 10000 Kz Swaep 1.5 ms (1001 prs)
I Meincs. ||
|
74860 WHZ Total Pl 21548m|
| Trimsmé Freq Erter 2 R ol OBW Fowes WEH
1% B Banchwicth TR EL:] o8|
| e omE I |
' e ‘ ? IEAE P 54 E £

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FrIESS A ISR E BN B BT RN IR E IR OOR - AR REAN T EHT T - A E 13 -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be

prosecuted to the fullest extent of the law.

SGS Taiwan Ltd.
SABBEAERRF AT

1(886-2)

2299-3279

No0.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#7#* % 7
f (886-2) 2298-0488

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues

RERATAAEFFT LB 134 5

Www.sgs.com.tw

Member of SGS Group



| Report No.: TERF2412004057E2

S | Page: 39 of 237

8.4.2 ISED Occupied Bandwidth

802.11a_Ch0 802.11n_HT20_Ch0

99% 99%
BW 10 Log (B) Frequency BW 10 Log (B)

Mz (dB) (MHz) Mz (dB)

5180 16.364 12.140 5180 17.532 12.440
5220 16.357 12.140 5220 17.529 12.440
5240 16.368 12.140 5240 17.527 12.440
5260 16.384 12.140 5260 17.579 12.450
5300 16.356 12.140 5300 17.550 12.440
5320 16.358 12.140 5320 17.553 12.440
5500 16.353 12.140 5500 17.561 12.450
5580 16.373 12.140 5580 17.550 12.440
5700 16.384 12.140 5700 17.555 12.440
5720(U-NII 2C) 13.178 11.200 5720(U-NII 2C) 13.769 11.390
5720(U-NIlI 3) 3.178 5.020 5720(U-NIlI 3) 3.769 5.760

Frequency
(MHz)

802.11a_Ch0 802.11n_HT20_Ch0

99% 6dB Frequency 99% 6dB
BW BW (MHz) BW BW

(MHz) (MHz) (MHz) (MHz)

5745 16.347 16.32 5745 17.574 17.47

5785 16.347 16.30 5785 17.567 17.45

5825 16.355 16.34 5825 17.554 17.52

Frequency
(MHz)
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802.11n_HT20_Ch1 802.11n_HT40_Ch0

99% 99%
BW 10 Log (B) Frequency BW 10 Log (B)

5180 17.545 12.440 5190 36.004 15.560
5220 17.547 12.440 5230 35.990 15.560
5240 17.546 12.440 5270 36.120 15.580
5260 17.558 12.440 5310 36.091 15.570
5300 17.549 12.440 5510 35.970 15.560
5320 17.554 12.440 5550 36.028 15.570
5500 17.546 12.440 5670 36.055 15.570
5580 17.539 12.440 5710(U-NIl 2C) 33.014 15.190
5700 17.544 12.440 5710(U-NII 3) 3.014 4.790
5720(U-NII 2C) 13.771 11.390
5720(U-NIlI 3) 3.771 5.760 802.11n_HT40_Ch0

Frequency
(MHz)

Frequency 99% 6dB
(MHz) BW BW

99% 6dB (MHz) (MHz)
BW BW 5755 35.960 35.66

(MHz) (MHz) 5795 35.995 35.65
5745 17.547 17.62
5785 17.557 17.59
5825 17.533 17.49

802.11n_HT20_Ch1

Frequency
(MHz)
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802.11n_HT40_Ch1 802.11ac_VHT80_Ch0
Frequency 9:\:6 10 Log (B) Frequency 9:\:6 10 Log (B)
(MHz) (MHz) (dB) (MHz) (MHz) (dB)
5190 36.035 15.570 5210 74.409 18.720
5230 36.007 15.560 5290 74.566 18.730
5270 36.112 15.580 5530 74.297 18.710
5310 36.073 15.570 5610 74.725 18.730
5510 36.014 15.560 5690(U-NII 2C) 72174 18.580
5550 36.137 15.580 5690(U-NII 3) 2.174 3.370
5670 36.088 15.570
5710(U-NIl 2C) 32.980 15.180 802.11ac_VHT80_Ch0
5710(U-NII 3) 2.980 4,740 Frequency 99% 6dB
(MHz) BW BW
802.11n_HT40_Ch1 (MHz) (MHz)
99% 6dB 5775 74.523 73.46
Frm‘:_fz';cy BW BW
(MHz) (MHz) 802.11ac_VHT80_Ch1
5755 36.025 36.06 Frequency 99% 10 Log (B)
5795 36.084 36.26 (MHz) BW (dB)
(MHz)
5210 74.602 18.730
5290 74.566 18.730
5530 74.354 18.710
5610 74.637 18.730
5690(U-NII 2C) 72.327 18.590
5690(U-NII 3) 2.327 3.670
802.11ac_VHT80_Ch1
Frequency 99% 6dB
(MHz) BW BW
(MHz) (MHz)
5775 74.471 71.69
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9 MAXIMUM CONDUCTED OUTPUT POWER MEASUREMENT

9.1

9.1.1

Standard Appl

Duty Cycle

icable
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Pre-analysis Check: While conducting average power measurement, duty cycle of each mode
shall be checked to ensure its duty cycle in order to compensate for the loss due to insufficient
ratio of duty cycle.
All duty cycle is pre-scanned, and result as obtained below shows only the most representative
ones where duty cycle is conducted as the given transmission with given virtual operation that
expresses the percentage.

9.1.2

FCC
e-CRF Title 47 §15.407
EUT Antenna
Band CATEGORY Conducted Output EIRP TPC Directional Gain
Power .
Requirements
Fixed point-to-point 1 Watt(30dBm) Not required Not required 23dBi
Elevation angle above
Outdoor AP 1 Watt(30dBm) 30 degrees 125mW Not required 6dBi
U-NI--1 (21dBm)
Indoor AP 1 Watt(30dBm) Not required Not required 6dBi
Vv Other 250mW(23.98dBm) Not required Not required 6dBi
U-NII-2A v Other jf?%vgﬁifg (lioBmé Not required When EIRP >500mW 6dBi
g At least 6dB below
EIRP 1W (30dBm)
250mW(23.98dBm) . .
U-NII-2C v Other or 11dBm+10 log B Not required 6dBi
UNIF3 ) Other 1 Watt(30dBm) Not required Not required 6dBi
Fixed point-to-point 1 Watt(30dBm) Not required Not required Not required
Indoor AP
(a channel spans ) .
5725~5850 and Not required 36dBm Not required Not required
5850~5895MHz)
U-NI-4
Indoor client
(a channel spans ) .
5725~5850 and Not required 30dBm Not required Not required
5850~5895MHz)
Subordinate device Not required 36dBm Not required Not required
1. If ransmitting antennas of directional gain greater than the antenna requirements column, the Maximum transmit power shall be reduced
by the amount in dB that the direction-al gain of the antenna.
2. For the 10 log B, B is the 26 dB emission bandwidth.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FrIESS A ISR E BN B BT RN IR E IR OOR - AR REAN T EHT T - A E 13 -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions.
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be

prosecuted to the fullest extent of the law.

SABBEAERRF AT

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/37#* % 7 " %374 A £ Bl % 7 1 & 134 55
f (886-2) 2298-0488

t(886-2) 2299-3279

Www.sgs.com.tw

Member of SGS Group



9.2

9.2.1

9.2.2

Test Setup

Duty Cycle

EUT
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Output Power

EUT

Attenuator

SPA

9.3

9.3.1

» w0 N

9.3.2

Note:

attennator

Power Sensor

Measurement Procedure

Duty Cycle Measurements

Set span = Zero
RBW = 8MHz
VBW = 8MHz,
Detector = Peak

Output Power Measurements

Place the EUT on the table and set it in transmitting mode.

Power Meter

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules.

Remove the antenna from the EUT and then connect a low loss RF cable from the an-
tenna port to the power meter

Power Meter is used as the auxiliary test equipment to conduct the output power meas-
urement.

Record the max. reading and add 10 log(1/duty cycle).

Repeat above procedures until all frequency (low, middle, and high channel) measured
were complete.

MIMO mode: offset is set with “measure and add 10 Log (N)” to measurement for MIMO
mode. Offset = cable loss + 10 log (N), where N is number of transmitting antenna, cable

loss is specified below.

For U-NII1, 2A, 2C and 3 Bands, when the antenna gain is greater than 6 dBi, the power limit

attenuated accordingly.
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As per section F. 2). e). (ii) of FCC KDB 662911 D01
If antenna gains are not equal and each transmit antenna is driven by only one spatial stream,
directional gain may be calculated by either of the following formulas.

r r 2
N 55 N ANT
21 2.8z
j=l | k=t

DirectionalGain =10-log
NA‘NT

where

Each antenna is driven by no more than one spatial stream;

NSS = the number of independent spatial streams of data;

NANT = the total number of antennas

gik =/ 20 10GKk if the kth antenna is being fed by spatial stream j, or zero if it is not;
Gk is the gain in dBi of the kth antenna.

9.4  Duty Cycle Measurement Result

i VBW

Mode =$:.:y /?Tyﬁffﬁ)m =1o:<l:;y(F1a/th3try(gslle y | VT2 s(‘::'l:)g
802.11a 72.96 137 0.74 1.00
802.11n_20 71.70 144 0.79 1.00
802.11ac_20 56.85 245 1,51 2.00
802.11n_40 55.73 2.54 1.58 2.00
802.11ac_40 40.90 3.88 2.89 3.00
802.11ac_80 27.03 5.68 5.38 6.00
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9.5 Output Power Measurement Result

9.5.1 FCC Output power

802.11a_Cho0
Frequency Data Power TOTAL TOTAL REQUIRED
CH (MHz) Rate Setting POWER POWER LIMIT RESULT
(mW) (dBm) (dBm)
36 5180 6 76 42.259 16.26 23.98 PASS
44 5220 6 76 42.846 16.32 23.98 PASS
48 5240 6 76 41.487 16.18 23.98 PASS
52 5260 6 82 77.431 18.89 23.64 PASS
60 5300 6 72 36.301 15.60 23.64 PASS
64 5320 6 79 74117 18.70 23.61 PASS
100 5500 6 72 53.941 17.32 23.62 PASS
116 5580 6 70 73.437 18.66 23.63 PASS
140 5700 6 57 37.576 15.75 23.62 PASS
144 5720(U-NII 2C) 6 70 56.980 17.56 22.5 PASS
144 5720 (U-NII 3) 6 70 16.626 12.21 30 PASS
149 5745 6 70 95.921 19.82 30 PASS
157 5785 6 70 94.605 19.76 30 PASS
165 5825 6 70 93.093 19.69 30 PASS
802.11a_Ch1
Frequency Data Power TOTAL TOTAL REQUIRED
CH (MHz) Rate Setting POWER POWER LIMIT RESULT
(mW) (dBm) (dBm)
36 5180 6 78 41.297 16.16 23.98 PASS
44 5220 6 78 41.871 16.22 23.98 PASS
48 5240 6 78 40.918 16.12 23.98 PASS
52 5260 6 84 75.148 18.76 23.64 PASS
60 5300 6 74 35.720 15.53 23.64 PASS
64 5320 6 81 72.263 18.59 23.61 PASS
100 5500 6 72 53.078 17.25 23.62 PASS
116 5580 6 72 72.097 18.58 23.63 PASS
140 5700 6 59 36.468 15.62 23.62 PASS
144 5720(U-NII 2C) 6 72 55.427 17.44 225 PASS
144 5720 (U-NIl 3) 6 72 16.339 12.13 30 PASS
149 5745 6 72 93.954 19.73 30 PASS
157 5785 6 72 91.604 19.62 30 PASS
165 5825 6 72 90.974 19.59 30 PASS
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802.11n_HT20_Ch0

TOTAL TOTAL REQUIRED

CH Fre;‘n‘:_lency :a:a : ‘:t"f'er POWER | POWER LIMIT RESULT
(MHz) ae eting (mW) (dBm) (dBm)
36 5180 MCS0 29 10777 1032 23.98 PASS
24 5220 MCS0 29 10.556 1023 23.98 PASS
28 5240 MCS0 29 10.702 1029 23.98 PASS
52 5260 MCSO 8 75.942 18.80 23.82 PASS
60 5300 MCSO % 94.293 19.74 23.82 PASS
64 5320 MCS0 78 59.358 1773 23.85 PASS
100 5500 MCS0 79 94 511 19.75 23.83 PASS
116 5580 MCS0 7 74728 18.73 23.85 PASS
140 5700 MCS0 57 37.453 15.73 23.64 PASS
144 5720(U-NIl 2C) MCS0 7 57.839 1762 23.64 PASS
144 5720 (UNII3) MCS0 74 18.278 12.62 30 PASS
149 5745 MCSO 79 95.385 19.79 30 PASS
157 5785 MCSO 79 94.076 19.73 30 PASS
165 5625 MCS0 79 95.605 19.80 30 PASS

802.11n_HT20_Ch1

TOTAL TOTAL REQUIRED

CH F'eqM‘:_lency ga:a : ‘:t"."e' POWER | POWER LIMIT RESULT
(MHz) ale eling (mW) (dBm) (dBm)
36 5180 MCSO 51 10,507 10.21 23.98 PASS
24 5220 MCS0 51 10.221 10.09 23.98 PASS
28 5240 MCSO 51 10.363 10.15 23.98 PASS
52 5260 MCS0 86 73.364 18.65 23,64 PASS
60 5300 MCS0 92 91.935 19.63 23.85 PASS
64 5320 MCSO 80 57.741 17.61 23.87 PASS
100 5500 MCSO 81 92.572 19.66 23.83 PASS
116 5580 MCSO 76 72.524 18.60 23.83 PASS
140 5700 MCSO 59 36.939 15.67 23.87 PASS
144 5720(U-NIl 2C) MCS0 76 56.026 17.48 23.85 PASS
144 5720 (UNII3) MCSO 76 17.507 1243 30 PASS
149 5745 MCS0 81 91513 19.61 30 PASS
157 5785 MCSO 81 92.359 19.65 30 PASS
165 5825 MCSO 81 93.429 19.70 30 PASS
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802.11n_HT20_2TX

TOTAL | TOTAL | REQUIRED
CH F"m‘:_fz';cy z::z ::t:i":' Avg. POWER ([dBm) | oower | Power LIMIT RESULT
9 [Tcho | cm (mW) (dBm) (dBm)
3 5180 MCS0 55 1088 | 995 | 2215 13.45 23.98 PASS
44 5220 MCS0 55 1083 | 993 | 21.970 13.42 23.98 PASS
48 5240 MCSO 5 1094 | 988 | 22169 13.46 23.98 PASS
52 5260 MCS0 % 1933 | 1839 | 154809 | 2190 2382 PASS
60 5300 MCS0 % 2005 | 1960 | 194484 | 22.89 23.85 PASS
64 5320 MCS0 84 1833 | 1721 | 120812 | 2082 23.83 PASS
100 5500 MCS0 & 2009 | 1953 | 192049 | 2283 23.83 PASS
116 5580 MCS0 80 1942 | 1831 | 155435 | 21.92 23.84 PASS
140 5700 MCSO 6 1647 | 1532 | 78489 18.95 23.84 PASS
144 5720(UNIl 2C) MCS0 80 18140 | 1721 | 117247 | 2069 2263 PASS
14 5720 (UNII 3) MCS0 80 1310 | 1216 | 36.865 15.67 30 PASS
149 5745 MCS0 8 2013 | 1966 | 195725 | 2202 30 PASS
157 5785 MCS0 & 2022 | 1953 | 195155 | 22.90 30 PASS
165 5825 MCS0 8 2006 | 1959 | 19259 | 2285 30 PASS

802.11n_HT40_Ch0

TOTAL TOTAL REQUIRED

CH FreqM‘:_le""y ga:a : ‘:t".ve' POWER | POWER LIMIT RESULT
(MHz) ale eling (mW) (dBm) (dBm)
38 5190 MCSO 58 17.414 12.41 23.98 PASS
26 5230 MCSO 58 17.018 1231 23.98 PASS
54 5270 MCS0 83 93.521 1971 23.98 PASS
62 5310 MCS0 63 26.910 1430 23.98 PASS
102 5510 MCS0 68 54.816 17.39 23.98 PASS
110 5550 MCSO 77 94.387 19.75 23.98 PASS
134 5670 MCSO 77 91.814 19.63 23.98 PASS
142 5710(U-NIl 2C) MCS0 77 81.345 19.10 23.98 PASS
142 5710 (UNII3) MCSO 77 12.825 11.08 30 PASS
151 5755 MCS0 77 93.521 1971 30 PASS
159 579 MCSO 77 96.363 19.84 30 PASS

802.11n_HT40_Ch1

TOTAL TOTAL REQUIRED

CH F’e;‘n‘:_lency :a:a : ‘:t"f'er POWER | POWER LIMIT RESULT
(MHz) ae eting (mW) (dBm) (dBm)
38 5190 MCSO 60 16.623 12.26 23.98 PASS
26 5230 MCS0 60 16.707 12.23 23.98 PASS
54 5270 MCS0 85 92.238 19.65 23.98 PASS
62 5310 MCSO 65 26.176 1418 23.98 PASS
102 5510 MCSO 70 53,692 17.30 23.98 PASS
110 5550 MCSO 79 91.814 19.63 23.98 PASS
134 5670 MCSO 79 90.346 19.56 23.98 PASS
142 5710(U-NIl 2C) MCSO 79 80.315 19.05 23.98 PASS
142 5710 (UNII 3) MCSO 79 11.923 10.76 30 PASS
151 5755 MCS0 79 91.393 19.61 30 PASS
159 579 MCS0 79 94,387 19.75 30 PASS
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802.11n_HT40_2TX

TOTAL | TOTAL | REQUIRED

CH Fr‘i:'n‘i';cy :::: ::t:i":’ Avg. PORER (dBm) | LoWer | POWER LIMIT RESULT
9 [Tcho | om (mW) (dBm) (dBm)

38 5190 MCS0 65 1297 | 1192 | 35368 15.49 23.98 PASS
46 5230 MCSO 65 1292 | 118 | 3489 15.43 23.98 PASS
54 5270 MCS0 90 2020 | 1931 | 189.984 22.79 23.98 PASS
62 5310 MCS0 70 1497 | 1385 | 55660 17.46 23.98 PASS
102 5510 MCS0 75 1789 | 1696 | 111.154 20.46 23.98 PASS
10 5550 MCS0 8 2028 | 1924 | 190567 22.80 23.98 PASS
134 5670 MCSO 8 2033 | 1904 | 188.024 274 23.98 PASS
142 5710(U-NI 2C) MCS0 8 1975 | 1865 | 167.726 2225 23.98 PASS
142 5710 (UNII3) MCS0 8 1173 | 1036 | 25769 1411 30 PASS
151 5755 MCS0 8 2029 | 1949 | 189.652 278 30 PASS
159 579 MCSO 8 2046 | 1923 | 194.88 22.90 30 PASS

802.11ac_VHT20_Ch0

Frequency Data Power TOTAL TOTAL REQUIRED
CH (MHz) Rate Setting POWER POWER LIMIT RESULT
(mW) (dBm) (dBm)
36 5180 MCS0 49 10.575 10.243 23.98 PASS
44 5220 MCS0 49 10.239 10.103 23.98 PASS
48 5240 MCS0 49 10.358 10.153 23.98 PASS
52 5260 MCS0 70 58.112 17.643 23.82 PASS
60 5300 MCS0 70 59.603 17.753 23.82 PASS
64 5320 MCS0 70 58.515 17.673 23.85 PASS
100 5500 MCS0 70 59.329 17.733 23.83 PASS
116 5580 MCS0 70 57.979 17.633 23.85 PASS
140 5700 MCS0 57 37.091 15.693 23.84 PASS
144 5720(U-NII 2C) MCS0 70 44.876 16.520 23.84 PASS
144 5720 (U-NII 3) MCS0 70 14.181 11.517 30 PASS
149 5745 MCS0 70 57.447 17.593 30 PASS
157 5785 MCS0 70 59.466 17.743 30 PASS
165 5825 MCS0 70 57.712 17.613 30 PASS
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802.11ac_VHT20_Ch1

Fraquency Data Power TOTAL TOTAL REQUIRED
CH (MH2) Rate Setting POWER POWER LIMIT RESULT
(mW) (dBm) (dBm)
36 5180 MCS0 51 10.263 10.11 23.98 PASS
44 5220 MCS0 51 10.099 10.04 23.98 PASS
48 5240 MCSO 51 10.192 10.08 23.98 PASS
52 5260 MCS0 72 56.399 17.51 23.84 PASS
60 5300 MCS0 72 58.381 17.66 23.85 PASS
64 5320 MCS0 72 57.315 17.58 23.87 PASS
100 5500 MCS0 72 58.112 17.64 23.83 PASS
116 5580 MCSO 72 56.790 17.54 23.83 PASS
140 5700 MCSO 59 36.667 15.64 23.87 PASS
144 5720(U-NII 2C) MCS0 72 43.469 16.38 23.85 PASS
144 5720 (U-NII 3) MCSO 72 13.583 11.33 30 PASS
149 5745 MCS0 72 56.659 17.53 30 PASS
157 5785 MCS0 72 58.515 17.67 30 PASS
165 5825 MCS0 72 56.921 17.55 30 PASS

802.11ac_VHT20_2TX

TOTAL | TOTAL | REQUIRED
CH F":qM‘I’_IeZ';cy 3::2 ::t‘t':':; Avg. POWER (Bm) | oWER | POWER LIMIT RESULT
cho Ch1 (mW) (dBm) (dBm)
36 5180 MCS0 55 1077 | 99 21.816 13.39 23.98 PASS
24 5220 MCS0 5 1073 | 984 21482 13.32 23.98 PASS
48 5240 MCS0 55 1075 | 989 21,648 13.35 23.98 PASS
52 5260 MCSO ) 1832 | 1749 | 120355 | 2080 23.82 PASS
60 5300 MCS0 80 1841 | 1726 | 122629 | 20.89 23.85 PASS
64 5320 MCS0 80 1828 | 1722 | 120095 | 2080 23.83 PASS
100 5500 MCS0 75 1825 | 17.34 | 121110 | 2083 23.83 PASS
116 5580 MCS0 75 1838 | 1722 | 121664 | 2085 23.84 PASS
140 5700 MCS0 63 1616 | 1534 | 75550 18.78 23.84 PASS
1% 5720(UNI 2C) MCS0 75 1719 | 15698 | 92005 19.64 2263 PASS
14 5720 (UNI13) MCS0 75 1219 | 1093 | 28934 14.61 30 PASS
149 5745 MCS0 75 1826 | 1731 | 120890 | 2082 30 PASS
157 5785 MCS0 75 1842 | 1724 | 122545 | 2088 30 PASS
165 5825 MCS0 75 1828 | 1729 | 120952 | 2083 30 PASS
802.11ac_VHT40_Cho0
Frequency Data Power TOTAL TOTAL REQUIRED
CH (MH2) Rate Setting POWER POWER LIMIT RESULT
(mW) (dBm) (dBm)

38 5190 MCS0 56 16.954 12.29 23.98 PASS
46 5230 MCSO0 56 16.760 12.24 23.98 PASS
54 5270 MCS0 73 58.651 17.68 23.98 PASS
62 5310 MCSO0 61 26.747 14.27 23.98 PASS
102 5510 MCS0 61 52.635 17.21 23.98 PASS
110 5550 MCSO0 63 58.922 17.70 23.98 PASS
134 5670 MCSO0 63 58.247 17.65 23.98 PASS
142 5710(U-NII 2C) MCS0 63 51.963 17.16 23.98 PASS
142 5710 (U-NIl 3) MCS0 63 8.192 9.13 30 PASS
151 5755 MCSO0 63 57.980 17.63 30 PASS
159 5795 MCS0 63 59.330 17.73 30 PASS
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802.11ac_VHT40_Ch1

— Data Power TOTAL | TOTAL | REQUIRED
CH M Rate Seing | POWER | POWER LIMIT RESULT
(mW) (dBm) (dBm)
38 5190 MCSO0 58 16.530 12.18 23.98 PASS
46 5230 MCS0 58 16.228 12.10 23.98 PASS
54 5270 MCS0 75 56.791 17.54 23.98 PASS
62 5310 MCS0 63 25.720 14.10 23.98 PASS
102 5510 MCS0 63 51.675 17.13 23.98 PASS
110 5550 MCS0 65 57.184 17.57 23.98 PASS
134 5670 MCSO0 65 56.530 17.52 23.98 PASS
142 5710(U-NII 2C) MCS0 65 50.485 17.03 23.98 PASS
142 5710 (U-NII 3) MCSO0 65 7.495 8.75 30 PASS
151 5755 MCS0 65 57.053 17.56 30 PASS
159 5795 MCS0 65 58.247 17.65 30 PASS
802.11ac_VHT40_2TX
TOTAL | TOTAL | REQUIRED
oH Frt:mzr)\cy z::: :e"t‘t‘:’ﬁ; Avg. POWER (dBm) | LoWer | POWER LIMIT RESULT
cho | cm (mW) (dBm) (dBm)
38 5190 MCS0 &3 1274 | 1o | 34447 15.37 2.9 PASS
%6 5230 MCS0 63 1267 | 1186 | 33860 15.30 23.98 PASS
54 5270 MCS0 8 1843 | 1732 | 12362 | 2092 23.98 PASS
& 5310 MCS0 68 1479 | 1383 | 54319 1735 23.98 PASS
102 5510 MCS0 71 1777 | 1691 | 109.001 | 2037 23.98 PASS
110 5550 MCS0 73 1849 | 1737 | 125287 | 2098 23.98 PASS
13 5670 MCS0 73 1830 | 1748 | 125019 | 2097 23.98 PASS
142 5710(UNIl 20) MCS0 73 1773 | 1669 | 10593 | 2025 23.98 PASS
142 5710 (UNIL3) MCS0 73 070 | 841 | 16212 1211 30 PASS
151 5755 MCS0 73 1843 | 1721 | 122342 | 2088 30 PASS
159 579 MCS0 73 1826 | 1731 | 12082 | 2082 30 PASS
802.11ac_VHT80_Ch0
Frequency Data Power TOTAL | TOTAL | REQUIRED
CH i Rate Seing | POWER | POVER LIMIT RESULT
(mW) (dBm) (dBm)
42 5210 MCS0 60 30.772 14.88 23.98 PASS
58 5290 MCS0 58 27.489 14.39 23.98 PASS
106 5530 MCS0 49 27.362 14.37 23.98 PASS
122 5610 MCSO0 63 58.905 17.70 23.98 PASS
138 5690(U-NIl 2C) MCS0 63 56.404 17.51 23.98 PASS
138 5690 (U-NII 3) MCS0 63 4.012 6.03 30 PASS
155 5775 MCS0 55 61.398 17.88 30 PASS
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802.11ac_VHT80_Ch1

Frequency Data Power TOTAL TOTAL | REQUIRED
CH (MHz) Rae Setting POWER | POWER LIMIT RESULT
(mW) (dBm) (dBm)
42 5210 MCSO0 62 30.002 14.77 23.98 PASS
58 5290 MCSO0 60 27174 14.34 23.98 PASS
106 5530 MCS0 51 26.494 14.23 23.98 PASS
122 5610 MCSO0 65 58.500 17.67 23.98 PASS
138 5690(U-NII 2C) MCS0 65 55.208 17.42 23.98 PASS
138 5690 (U-NII 3) MCS0 65 3.698 5.68 30 PASS
155 5775 MCS0 57 58.365 17.66 30 PASS
802.11ac_VHT80_2TX
TOTAL | TOTAL | REQUIRED
CH F’TqM‘I’_fz';cy z::: ;:t‘tl:’:; Avg. POWER (dBm) | owER | POWER LIMIT RESULT
Cho Ch1 (mW) (dBm) (dBm)
7, 5210 MCS0 70 1545 | 1433 | 62199 17.94 23.98 PASS
58 5290 MCSO ) 1435 | 1444 | 55044 17.41 23.98 PASS
106 5530 MCS0 59 1462 | 1433 | 56.095 17.49 23.98 PASS
122 5610 MCS0 73 1843 | 1732 | 123658 | 2092 23.98 PASS
138 5690(U-NIl 2C) MCS0 73 1824 | 1691 | 115819 | 2064 23.98 PASS
138 5690 (UNII 3) MCSO 73 6.76 517 8.034 9.05 30 PASS
155 5775 MCS0 66 1841 | 1747 | 121505 | 2085 30 PASS
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10 MAXIMUM POWER SPECTRAL DENSITY

10.1 FCC Standard
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_ ) Antenna
Operation EUT CATEGORY e-CRF Title 47 §15.4(.)7 Directional Gain
Bands Power Spectral Density ,
Requirements
. |1. 17dBm/ MHz
A P
Outdoor Access Point 1) e\ o 1o5mWw(21dBm) at any elevation 6dBi
(Master) .
angle > 30
U-NII-1 Indoor Access Point 17dBm / MHz 64Bi
(Master)
Fixed pomt—to-pomt 17dBm / MHz 934Bi
Access Ponit
' Client device 11dBm / MHz 6dBi
U-NII-2A vV All 11dBm / MHz 6dBi
U-NII-2C \ All 11dBm / MHz 6dBi
U-NII-3 \ All 30dBm / 500kHz 6dBi
Indoor AP 20dBm / MHz e.i.r.p. Not required
U-NII-4 Indoor client 14dBm / MHz e.i.r.p. Not required
Subordinate device 20dBm / MHz e.i.r.p. Not required
If transmitting antennas of directional gain greater than the antenna requirements column, the Maximum transmit
power shall be reduced by the amount in dB that the direction-al gain of the antenna.

10.2 Test Setup

EUT

Attenuator Spectinm
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10.3

Note:

Note:

For U-
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Measurement Procedure
Place the EUT on the table and set it in transmitting mode.
The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules .

Remove the antenna from the EUT and then connect a low loss RF cable from the an-
tenna port to Spectrum.

For U-NII1, U-NII-2A, U-NII-2C Band:

Set RBW=1MHz, VBW=3MHz, where span is enough to capture the entire bandwidth,
Sweep time = Auto (1001 pts), Detector = power averaging (rms), if available. Otherwise,
use sample detector mode, traces 100 sweeps of video averaging. (SA-2 with the omis-
sion of procedure X, the integration with 26dB EBW bandwidth).

For U-NII-3 Band:

Set RBW=300kHz, VBW=1MHz, where span is enough to capture the entire bandwidth,
Sweep time = Auto, detector = RMS or sample, traces 100 sweeps of video averaging.
In addition, measurement bandwidth of Maximum PSD is specified in 500 kHz, add 10
log (500 kHz/RBW) to the measured result.

User the cursor on spectrum to peak search the highest level of trace

(1)Duty cycle 2 98% : Record the max. reading.
(2)Duty cycle < 98% : Record the max. reading and add 10 log(1/duty cycle).

Repeat above procedures until all default test channel (low, middle, and high) was complete.

For the test of PSD at MIMO mode, the highest emission of worst case employing
Measure and add 10 log (N) technical is reported after the comparison between
Main Antenna at single transmitting mode and Aux that yields the higher value. The
MIMO transmitting mode produces higher value of outcome.

NII1, 2A, 2C and 3 Bands, when the antenna gain is greater than 6 dBi, the power spectral

density limit attenuated accordingly.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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As per section F. 2). e). (ii) of FCC KDB 662911 D01
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If antenna gains are not equal and each transmit antenna is driven by only one spatial stream,

directional gain may be calculated by either of the following formulas.

N 55

j=!

N nr

Zg;‘.k

k=1

2

DirectionalGain =10-log

where

N

ANT

Each antenna is driven by no more than one spatial stream;
NSS = the number of independent spatial streams of data;

NANT = the total number of antennas

gik =/ 20 10GKk if the kth antenna is being fed by spatial stream j, or zero if it is not;

Gk is the gain in dBi of the kth antenna.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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10.4 Measurement Result

POWER DENSITY 802.11a MODE
FreqUency Cho Ch1 Duty » Margin
(MHz) meas PSD meas PSD Factor Maxmum Corr'd PSD(dBm/MHz) Limit (dB)
(dBm/MHz) (dBm/MHz) (dB)
5180 4.629 - 1.37 6.00 11.00 dBm/MHz -5.00
5220 4.731 - 1.37 6.10 11.00 dBm/MHz -4.90
5240 4.510 - 1.37 5.88 11.00 dBm/MHz 5.12
5260 7.154 - 1.37 8.52 11.00 dBm/MHz -2.48
5300 4.568 - 1.37 5.94 11.00 dBm/MHz -5.06
5320 6.141 - 1.37 7.51 11.00 dBm/MHz -3.49
5500 5.313 - 1.37 6.68 11.00 dBm/MHz -4.32
5580 6.162 - 1.37 7.53 11.00 dBm/MHz -3.47
5700 2.964 - 1.37 4.33 11.00 dBm/MHz 6.67

5720 (U-NIl 2C) 5.610 - 1.37 6.98 11.00 dBm/MHz -4.02

Frequency Cho Ch1 Duty 10log Maxmum Corr'd » Margin
(MHz) meas PSD meas PSD Factor (500kHz/RBW) PSD Limit (dB)

(dBm/300kHz) | (dBm/300kHz) (dB) Factor(dB) (dBm/500kHz)

5720 (UNII 3) -0.560 - 1.37 2.22 3.59 30.00 dBm/500kHz | -26.41
5745 1.840 - 1.37 2.22 5.43 30.00 dBm/500kHz | -24.57
5785 0.890 - 1.37 2.22 4.48 30.00 dBm/500kHz | -25.52
5825 0.666 - 1.37 2.22 4.26 30.00 dBm/500kHz | -25.74

POWER DENSITY 802.11n HT20 MODE
Frequency — e Duty . . Margin
(MHz) meas PSD meas PSD Factor Maxmum Corr'd PSD(dBm/MHz) Limit (dB)
(dBm/MHz) (dBm/MHz) (dB)
5180 -2.587 -2.201 1.44 2.06 10.46 dBm/MHz -8.40
5220 -2.236 -2.994 1.44 1.85 10.46 dBm/MHz -8.61
5240 -1.654 -2.108 1.44 2.58 10.46 dBm/MHz -7.88
5260 5.783 4.711 1.44 9.73 11.00 dBm/MHz -1.27
5300 6.133 6.362 1.44 10.70 11.00 dBm/MHz -0.30
5320 4.009 3.254 1.44 8.10 11.00 dBm/MHz -2.90
5500 6.199 6.083 1.44 10.59 11.00 dBm/MHz 0.41
5580 6.183 5.480 1.44 10.30 11.00 dBm/MHz 0.70
5700 2.422 2.196 1.44 6.76 11.00 dBm/MHz -4.24

5720 (U-NIl 2C) 6.130 5.250 1.44 10.16 11.00 dBm/MHz -0.84

Frequency Cho Ch1 Duty 10log Maxmum Corr'd » Margin
(MHz) meas PSD meas PSD Factor (500kHz/RBW) PSD Limit (dB)

(dBm/300kHz) | (dBm/300kHz) (dB) Factor(dB) (dBm/500kHz)

5720 (UNII 3) 0.160 -0.150 1.44 2.22 6.68 30.00 dBm/500kHz | -23.32
5745 3.341 2.368 1.44 2.22 9.55 30.00 dBm/500kHz | -20.45
5785 2.781 2.489 1.44 2.22 9.31 30.00 dBm/500kHz | -20.69
5825 2.420 1.385 1.44 2.22 8.60 30.00 dBm/500kHz | -21.40
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POWER DENSITY 802.11n HT40 MODE
Frequenc oLy o oI Margin
(:IIHz) ¥ meas PSD meas PSD Factor Maxmum Corr'd PSD(dBm/MHz) Limit ( dg)
(dBm/MHz) (dBm/MHz) (dB)
5190 -3.134 -3.620 2.54 2.18 10.46 dBm/MHz -8.28
5230 -3.547 -3.468 2.54 2.04 10.46 dBm/MHz -8.42
5270 2.004 3.79% 2.54 8.54 11.00 dBm/MHz -2.46
5310 -2.453 -2.596 2.54 3.03 11.00 dBm/MHz -1.97
5510 3.306 3.783 2.54 9.10 11.00 dBm/MHz -1.90
5550 1.500 0.259 2.54 6.47 11.00 dBm/MHz -4.53
5670 4571 3.806 2.54 9.76 11.00 dBm/MHz -1.24

5710 (U-NII 2C) 4,530 3.590 2.54 9.64 11.00 dBm/MHz -1.36

Frequenc Cho Ch1 Duty 10log Maxmum Corr'd Marain
(;IHz) y meas PSD meas PSD Factor (500KHZIRBW) PSD Limit :‘dg')

(dBm/300kHz) | (dBm/300kHz) (dB) Factor(dB) (dBm/500kHz)

5710 (UNII 3) -3.880 -3.870 2.54 2.22 3.90 30.00 dBm/500kHz | -26.10
5755 -0.562 -0.409 2.54 2.22 7.29 30.00 dBm/500kHz | -22.71
5795 -0.833 -0.654 2.54 2.22 7.03 30.00 dBm/500kHz | -22.97

POWER DENSITY 802.11ac VHT80 MODE

Frequenc iy el L Margin

(:\IIIHz) y meas PSD meas PSD Factor Maxmum Corr'd PSD(dBm/MHz) Limit ( dg)
(dBm/MHz) (dBm/MHz) (dB)

5210 6.367 -6.204 5.68 2.41 10.46 dBm/MHz -8.05

5290 -4.244 -3.865 5.68 4.64 11.00 dBm/MHz -6.36

5530 -2.535 -2.909 5.68 5.97 11.00 dBm/MHz -5.03

5610 -1.807 -2.647 5.68 6.48 11.00 dBm/MHz -4.52

5690 (U-NII 2C) -2.260 -2.870 5.68 6.14 11.00 dBm/MHz -4.86

Freauenc Cho Ch1 Duty 10log Maxmum Corr'd Marai
(:IIHz) ¥ meas PSD meas PSD Factor (500kHZRBW) PSD Limit a;g'“

(dBm/300kHz) | (dBm/300kHz) (dB) Factor(dB) (dBm/500kHz) (d8)

5690 (U-NII 3) -13.640 -14.440 5.68 2.22 -3.11 30.00 dBm/500kHz -33.11

5775 -7.044 -8.022 5.68 2.22 3.40 30.00 dBm/500kHz -26.60
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EIRP spectral density 802.11a MODE

Freq.
(MHz)

PSD
(dBm)

Ant.
Gain
(dBi)

EIRP
PSD
(dBm)

Limit
(dBm)

Margin
(dB)

5180

5.999

3.77

9.77

10

-0.23

5220

6.101

3.77

9.87

10

-0.13

5240

5.880

3.77

9.65

10

-0.35

EIRP spectral density 802.11n HT20 MODE

Freq. PSD é:itﬁ i'gDP Limit | Margin
(MHz) @m) | e | cem | ©E™ | ©8
5180 2061 | 654 | 860 10 1.40
5220 1852 | 654 | 839 10 1,61

5240

2.575

6.54

9.12

10

-0.88

EIRP spectral density 802.11n HT40 MODE

Freq.
(MHz)

PSD
(dBm)

Ant.
Gain
(dBi)

EIRP
PSD
(dBm)

Limit
(dBm)

Margin
(dB)

5190

2.180

6.54

8.72

10

-1.28

5230

2.043

6.54

8.58

10

-1.42

EIRP spectral density 802.11ac VHT80 MODE

Freq.
(MHz)

PSD
(dBm)

Ant.
Gain
(dBi)

EIRP
PSD
(dBm)

Limit
(dBm)

Margin
(dB)

5210

2.406

6.54

8.95

10

-1.05
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